MORRIS
80-18 SEED-RITE

@ Pa rttgogglgtion @

Right Drill Frame, Pressure Shaft and Dragbar Hanger ................. ..., 2&3
Left Drill Frame, Pressure Shaft and DragBar Hanger .............. ... ... .. i, 4&5
Drag Bar, Trip and Pressure Rod Assemblies ...................... ... o il 68&7
ToMy Brofickat . . . oomiinss v somuma o ¥ 5 oOWREEE 5§ 4 § SOUREENE & § DENGHEE B § k PORRSPE S S ¢ S B - ¥ . 8
Flexible Grain Tube Lengths and Drag Bar Covers ............. .. iiiiiiiiiiienniinennannn. 9
Loft S500d Box and Braces ... .. .ocovmeconrnanasessssmonsosssinsiiasssssssaansnsisssss 10& 11
Right Sutid Box ond Broems - . . « o s o o comammine & 5« somnnimin » o & wixisimonn » 8 & vismasanindbli § 65 5 8 12&13
Jack Shaft and Feed Release Assembly . . ......... .. . i 14& 15
Costor Whieel ASSembIY : cowinss i 5 o sommers 55 €5 summvmen 3 5 5 swmes 6 5 oummmss < & « © » vaomEE 1 16
Cantor Whinel HOb ASESRBIY - ..o & o v somummn 5 55 § Fopmnines 5 5 5 SOREHE § § § A 0HSS & § b § 3 ovavemmemes » » 17
Right Weeder Frame ..............oiiuutiiinieaiieaaiiaiiaieeennteananennnns 18 & 19
Left Weeder Frame . .. ...ttt ettt et et e et 20 & 21
Right Hydronlic ROcker TUDS. . - ooccue i o v buouum o s o mammsnme = s« simimimins » o ¢ smiminsonis 15 6 9 1 22 & 23
Left Hydraulic Rocker Tube Assembly ........... ... ... il 24 8& 25
Gioung Debe ASSembIV &« 5o v comwnns 5 ¢ 5 Dpsemes 5§ § § CR0BEss & £ 5 CREEEIE § § ¥ PERTwnG 5 & o 3 26 & 27
Shonjcond Trip Assembly .. ... .cocos o osainmessss i s s ¥ SavaEhe s s b CEUREEES S § 488 28 & 29
Seed Cup Assembly . ... ... i i 30
Left Axle Assembly . ... .. . i e 31
Right ARls ASEOMBIY : . . covsinn i s 5 pumwmss wins « s o s o swkswes » & & Womwms »o 8 5 s s - s 32
Contio Al ASSOMBIV . covivinn 55 vommmes 5.5 5 ¥ SoEWnEes § 5 5 FUNEERS 5.8 § CUVETE 8§ & ¥ § SR & - 33
BAFOBREE. . .. oo s sonminns o 0 8 S EABAE § T § ST § ¥ § § VRRAEN 5 5 1 DOREEEN § § GRS Res s s 34 & 35
Hitch, Footboards and Stablilizer Bar ................ it 36 & 37
4" x 8" x20%" Cylinder..........ooiiiiiii i i i i i e e e 38
ST x B x B0 Cyhner. . coc s <« commmann & v 5 smmansen « 5 ¥ s 5 & = <otem——"- n . » SRR 5 5 39

Optional Equipment

ManUal WHheel Markers . . ..ottt ittt 40 & /1
Morris Fertilizer Drive . . ... ..o i e et ettt e ettt 42 & 43
Dual HIch ASSOMDIV 5 o vovmmmns s 5 5 sopmmss 5 5 § £ Gaemmeen s & 6 STaerss & ¥ 8 amsewes = b o sowkos 44 & 45
Trokllng BN 5o 5 5 55 st 5 5 5 5 ROSumsn § 4 5 KEEREEET 5 § § ° CUUEES 13 § FUBTRESE 4 9 9 & Summes e e 5 ¥ o 46
SUOW SPRBIKIF . . : o . iiiinns o 6§ S LERGHAS 5 ¥ 5 ROPSEETS 4 5 § & KRN § 5 5 § SOUMTER 5 £ & 25 SRBFEE R § 8 P 47
HOETOWS, . . . . cioiinmings =+ = scssimsmassesete = = = simstasanis & & 8 5 pesserindennds & 57 Guidnsiessd ¥ ¥ § LOTrvond 5.5 5 ¥ Senpny 48 & 49
Harrow Assembly Instructions . ... ... .. . 50
Cross Reference. ... ..o e et e e e i e e e 51 & 52
IMPORTANT

All parts are identified with an item number. Some of the smaller parts such as
bolts, nuts, washers, etc., are not all shown, however the quantity used is listed in the text
for that section which they fit into. That particular quantity is always the quantity required
for one complete assembly.

Smaller parts which are welded together to construct a larger part, are not to be
ordered as individual pieces, unless they have a part number to identify them

80-18/Jan./78

S~ 6077



2 RIGHT DRILL FRAME, PRESSURE SHAFT AND DRAG BAR HANGER

rltem Part No. Description U@

1 $-1025 Right Drill Frame . ........ ...t 1

2 $-998 Right DragBar Hanger ...ttt 1

3 $-1004 Right Rear Pressure Shaft .......................oooiiet 1

4 $-1003 Right Front Pressure Shaft...............................0. 1

5 S-1000 StubDragBar Hanger. ...............ooiiiiiiiiiiiiiins 1

6 S-1264 Right Brace — Drag Bar Hanger to Axle Plate . .............. 1

7 S-1156 Tubular Brace — Frame toDragBar........................ 1
Q S-1045 Spring Clip — Chain Tightener ... ....................o0t, j




RIGHT DRILL FRAME, PRESSURE SHAFT AND DRAGBAR HANGER

o

Part No. Description

9 S-1046 Chain: Tighteter Brocket .. .. « : « seansmm s « o swwspmsn » « s « « s 1
10 S-34 Long Bearing Plate — Pressure Shaft . ...................... 6
11 $-33 Short Bearing Plate — Pressure shaft....................... 4
12 S-11 Bearing Casting — Pressure Shaft.......................... 10
13 $-1013 Long Pressure Arm (Incl. tem 19).......................... 6
14 S-1258 Short Pressure Arm (Incl. fem 19) .......... ... ... ... ... 7
15 S-1049 Adjusting End — AdjustingRod ...................coiial 2
16 $-1048 Short Adjusting Rod — Pressure Shaft ...................... 1
17 S-1047 Long AdjustingRod — Pressure Shaft .. ..................... 1
18 $-1052 Wear Plate ... ...t e 1
19 S$-1231 Prassure Arm Casting o o s« o s o o o conamommass v o v+« smem 13
20 W-106 Soring — 9/18" O.D.% & o ¢« g samnmns 5 3 wvwovenn ¢ v 3 &% b 1
21 BW-3 Mler Sprocket — 9 Tooth ... :ccvvovumiis s vaawmnns s i 5 5 5 vewwn 1
22 W-475 Hex Head Bolt — 3/8" x 1" ... ... . . i 2
23 $-755 Square Head Setscrew — 7/16" x 1" ....................... 10
24 W-483 Hax Head Bolt — 7/16" % 1Va™ s s v s vvnsmcainn v 5 o g ssvemsia o & 4
25 S-482 Hex Head Bolt — 7/16" % 1" . ..o iiiiiiiinicniainncinnss 20
26 S-1188 Hex Head Bolt — V2" % 3" . . .ciiiiiiiiiviavinesivaviviviss 2
27 W-485 Hex Head Bolt — V2" x 1Va" . ... . s 2
28 W-486 Hex Head Bolt — 2" x 1% ... ... i 1
29 W-492 Hex Hoad Bolt — 2" 23", . . cuviivnn v o v v wsmimienine 5 4 o swm s o o 13
30 W-497 Hoex Head Bolt — . 5/8" % 1%4" . ciirv v s o s swmmmmvns s 4 & coamess s 0 1
31 S-1191 Héx Hoad Bolt — %" X:5%: v s vowavn s 555 vamenss s 5 7 puoiaems & ¢ 1
32 W-523 LOCIONASHET —<0IB" . . ¢ = 2 Somidiog 5 4 5 5 SARSHBEE § 1 5 BAIHNHS 3 3 2
33 W-524 Lockwasher — 7/16" .. ... .. e 26
34 W-525 Lockwasher — V2" . ... .. e 6
a5 S-751 Machinery Washer — 1-1/8" O.D. x 17/321.D. x 1/8" ........ 26
36 $-1090 Spacer Wosher — 5/8" ... .c.cvvces i vivossnvsssssmvvvnrass 1
37 S-543 Machinery Washer — %" ILD. x 14 GA. . .................... 1
38 W-527 Lockwasher — 4" . . ... . . 1
39 W-514 Hex NUut — 3/8" . . . e e 2
40 W-515 Hexx MUt == T/18" ouvivonn v & « st onsanium & « & ¢ snsmams o + ¢ swmsssemsm & o 26
41 W-516 Hax NUt'— 18, ciiumnmn b o o owmemng 5 5 & & cnmonine & & § ¥ pemomsss s & 19
42 W-518 Hox Nut — Yo" . suinumnn s 0 s omesss 55 & sam@siies & ¢ § s sms s & - 1
43 W-80 Clevis Pin — 5/8" % 1-T/V8" i vinuss v vvmanin s s b oanimns s & - 4
44 $-531 Cotter Pin — 3/16" x 1" .. ... . . i 4
45 S-1174 Inner Carrier Plate ...... ... .. ... ... .. .. . iiiiin... e 1
46 W-502 Hex Head Bolt — 5/8" x 2% . . ... . . . i 2
47 S$-1130 SPOCOT s s 5 5 5 5 wmpmmms 55 5 5§ BEaEnEs § § 5 SREESES 3 5 § § Ry & 2
48 $-1220 Hold an SYOP: « conmumsn s s 5 5 povmmemsn § 5 5 SHEmnas § § 5 Dalamms § b s 1
49 W-526 Lackwasher — 5/8" ... .: i ineeistisavnnsssns fummmis s 2
50 W-517 Hex Nut — 5/8" . .. e e e 2
51 S-1162 Hex Head Bolt — 7/16" x 12" ... ... .. ... . .. 2
52 W-539 Plain Washer — 12" ... . . e et 1
53 $-1173 Double Rinig Guide - . 52 s s sommms s 5 5 sommms 5 53 v 8 swwmemsrs 3 ¥ ¢ 1
54 $-320 Dapth Gouge Polnter . ; - s covvsrnssissovunnsss b susmmssss s - 1
55 S-1161 Depth Gauge Bracket . ....... ... ... ... ... 1
56 S-324 Depth GaugeRod......... ... ... i, 1
57 S-340 BUShing ... ..o ]
58 S-753 SolSeraw.— S5716" % T8° ; voevnan s 1 2 wopsamn 5 o = » sonssmrmns ¥ o @ & 1
59 W-494 Mo Hovid Bolt — 15" X 3% coonn s o s sumens v 55 ¢ 6 00umemen s s & 1

_/

80-18/Jan./T8



4 LEFT DRILL FRAME, PRESSURE SHAFT AND DRAG BAR HANGER




LEFT DRILL FRAME, PRESSURE SHAFT AND DRAG BAR HANGER

g\

Part No. Description

1 S-1026 Lett DEIll Fram@ ... s« ¢ - 5ormamas 5 £ Lt g € 02 ¥ ovdiena § § Lo 1

2 $-999 Left Drag Bar Hanger ... ... ... ... ... . i, 1

3 $-1005 Left Front Pressure Shaft . ... ... ... ... ... ... ... .. ... ... 1

4 $-1006 Left Reor Pressure:Shatt. .. ... s o « awessea. o 5 5 ¢ s 5 s 5 ¢ oo 1

5 $-1007 Centre Front Pressure Shatt ... .. covini oo s somumie s 2 s 5 sass 1

6 $-1008 Cootie Raar Pressure Shaft ... v ovevisassssaneanssas s anus 1

7 S-1156 Tubular Brace — Frame to Drag Bar Hanger................. 1

8 $-1265 Left Brace — Drag Bar Hanger to Axle Plate ................ 1

9 S-1264 Right Brace — Drag Bar Hanger to Axle Plate ............... 1
10 S-34 Long Bearing Plate — Pressure Shaft . ...................... 8
11 $-33 Short Bearing Plate — Pressure Shaft. ...................... 4
12 $-11 Bearing Casting — Pressure Shaft.......................... 12
13 S-1046 Chain Tightener Bracket. ......................... ... .. ... 1
14 W-106 Spring — 9/16" O.D. x 4" .. ... ... 1
15 $-1045 Spring Clip — Chain Tightener ............................. 1
16 $-1013 Llong Pressure Arm (Incl. tem 18).......................... 7
17 S-1258 Short Pressure Arm (Incl. ltem 18) .......... ... ........... 10
18 $-1231 Pressure ArmCasting . ...t 17
19 $-1049 Adjusting End — AdjustingRod ........... ... ... .. 4
20 $-1048 Short Adjusting Rod — Pressure Shaft ................... ... 2
21 S-1047 Long Adjusting Rod — Pressure Shaft....................... 2
22 $-1173 Double Ring Guide .5 cuavnsoss v o smmmnnn s 5 8 £ Daawvs 6 5 5 5 ¥ aws 1
23 BW-3 Idler Sprocket — 9 Tooth.................................. 1
24 W-80 Clevis Pin — 5/8" x 1-7/16" ... ... .. ... . ... .. .. 8
25 W-475 Hex Head Bolt — 3/8" x 1" . . ... .. . i 1
26 S-755 Square Head Setscrew — 7/16" x 1" ....................... 12
27 W-483 Hex Haad Bolt— 7716 % TYa™ .. sumsnn s s 55 svemsn s s 3 6 eovan 16
28 S-1162 Hex Head Bolt — 7/16" x 1%" ... ... ... i, 8
29 W-485 Hex Heédid Bolt'— 1o 26 TV « « o v svmomin s o 5 o comavinans 5 5 % % ¢ sumsanon 10
30 W-486 Hex Head Bolt— 2" % 12" s s vimminsn s s vevmmneac s s oo 4
31 W-492 Hex Head Bolt— Y& % 3"... ... icvaenns s 5o sdmmas s 555 pames 17
32 W-497 Hex Head Bolt — 5/8" x 1%2" . . ... .. i 1
33 W-523 Lockwasher — 3/8" .. .. ... . e 1
34 W-524 LoCkWASHEr — FAVB™ : cvmvvn « 4 o « swmsncs 5 « & anssstin s o o s = ssensiovs 24
35 W-525 LockWoshEr — 18" i « s amwwns 5 5 5 & pownps & 5 ¢ 5 saswsis ¢ 5 5 5 mass 14
36 S-751 Machinery Washer — 1-1/8" O.D. x 17/32" I.D. x 1/8" ....... 34
37 $-1090 Spacer Washer — 5/8" 1.D. ......... ... 1
38 S-543 Machinery Washer — %" ILD. x 14 GA. ..................... 1
39 W-514 Hm B0t o %, o o o 0 = cassenis 1 4 = 3 SRt @ @ 5 o s § = o * g 1
40 W-515 Hex NUt — T/16" ..o vumumnsn o 5 5 spwmmss i o 0 ommmmssis s 6 o & abpin 24
41 W-516 HEGENGE — Y20 15 5 5 v o § & 5 SmEsmy & o8 UoeEs ¥ & 3 5 wawwe 14
42 $-531 CoHfer Pin <~ 8/16" 3 1" . conz o Cousmut s & 1 6 slamnmi 5 8 5 & amees 8
43 W-532 CotlterPin == 3716 X VYA e vi « soosisuosmn » o o 5 0alEEEES 3 3 5 § S0as 1
44 S-1274 Stop Bracket — TieBar .......... ... it 1
45 S-1278 RGllIEr— TH6. BAF < « = 1 « v comouums 4 5 & sussamains 5 + & & coans +5% o » @easmess 1
46 S-1273 Pivot Pifi— Tie:-Bar. « « ¢ sommmins 5 5 ¢ svvmana © ¢ ¢ 0 swvaen 5 ¢ 5 & & s 1
47 W-535 Cotter Pini — Yo" % 12" sovninn s ov sommmn ' 58 o smminin s s 5 # vovwe 1

_/

80-18/Jan./T8



6 DRAG BAR, TRIP AND PRESSURE ROD ASSEMBLIES




DRAG BAR, TRIP AND PRESSURE ROD ASSEMBLIES 7

Gm Part No. Description U“;D
1 $-1080 Grain Tube Standard (Short Drag Bar) ...................... 10
1A S-1081 Grain Tube Standard (Long DragBar) ...................... 7
2 S-1041 Short Drag BAF - . « « » s cuvamenn » 3 8 seovssmoses & § &3 SRERSS 4 & § § 43N 10
3 S-1078 Ragulor Pressora Rod . o » « « smmmmns « « » o sosmmsne o s ot 18
4 S-1261 OHEEl Prassnre B . ¢ cacpmonne o 5 o samiesuns o 0 o 2 swunsem a5 5 amms 6
5 S-17 TEID ROCKEE oo 5 5 5 5 5 7 Busiews 5 5 £ OG0 £ 9 5 ¥ @ ovemmsess o < weuow 27
6 M-800 Connecting Strap (Replaces $-118) ............covcimicniivnn 54
7 $-135 Bushing — TripRocker .............ccoiiiiiiiiiiieeniiines 27
8 V-339 Trip Spring ONh. . o « - ¢ « commmmmm « 2 0 s » 5 & 5 & sommssossne § § § R 30
9 V-3262 Nylon Plug for Spring (Incl. tem 50) ....................... 27

10 $-1231 Prgssiure Mot CoBting « » sovmees 5 5 o cdtvsumws « « u » sxasswmssn 5 ¥ » wwos 27
11 S-1069 Praisiin REd SHIING : 5 5 cuwwswns 5 ¢ oennmss ¢ 149 § Powsmmsan s ¢ & s 30
12 S-1136 Grain Tube (For Slotted DragBar).......................... 3
13 $-1040 longDrag Bar ........ ..o 8
14 S-1186 Short Side Kicker DragBar ............. ..., 3
15 S-1105 Pull Away Strop (Side Kicker). ... - « covwvs < v s v bvmmmmans o v v 3
16 S$-1795 BrGCKEY: : c vonmmann s 5§ 7 svmmonon & 5 & sarein 3 § ¢ & s SRvssiamiass ¥ o v 3
17 5-1796 Ol Bt « 5 o woommiiogsingh 3.8 § 5 BEEIEEG § € 6. SOBERE 6 £ § § SODEBEWET § § 59 3
18 S-1797 Grain Tube Standard (RearRow) . ......... ... ... ... ...... 4
19 S-1798 Long Side Kicker DragBar.............. ..., 3
20 S-1183 Deflector . . .o 27
21 $-996 SWOBE . i ¢ s ovesnmn s b 4 5 § FERENEE § 18 PERTTE S 5 ¢ & @ o - o 27
22 S-1077 Grain Tube Standard (Behind Wheel) ....................... 3
23 $-1079 L-Shaped Pressure Rod ...ttt 6
24 $-1053 Right Special Drag Bar ..., 2
24A S-1054 Left Special Drog Bar . . . oo o v o comnme = « 5 = 0 s 5 s 6 o s 1
25 $-752 Grease Nipple — %" Stralght. ..oovi o - voio v v v vvmmmnms v oo o s 27
26 BW-8 Clevis Pin —= 18" %1 %" s cuommans o s amurens s 8 5 ¢ » wvenmonmy s 53 o 54
27 W-80 Clevis Pin— 5/8" % V-T/V16" ciiniisvavnnn st vsmammn s oo o 6
28 S-101 Shoulder Bolt — 3/8" x 1-132" . . ... .. ... i 48
29 C-1823 Hex Head Bolt — %" x 3" (Full Thread) .................. 3
30 S-89 Sweep Bolts — 3/8" x 32" (Incl. tem 42) .................. 27
31 W-488 Hex Head Bolt — 2" % 2" .covii i vovvwiies s v msissman snoos 6
32 W-493 Hex Head Bolt — Y2" x 3" ... iivinnnseniosivnnnassiss 27
33 S-144 Hex Hood Bolt — 5/B" X' 2" . .ccnn ot meisihis i s dpnsineiass 24
34 $-1360 Hex Hood Bolt — 578" % 8% wss s cansmsais e s bgueys s s o s 1
35 S-1190 Hex Head Bolt — 5/8" x 7-3/8" .. ... .. i 24
36 W-1854 Hex Head Bolt - 3/8" x 3" . ... ... e 27
37 $-3001 Spiral Pin - 3/16" X 1" ..ottt 45
38 W-525 LockWasher — Vo s 5 1 s Ty sommmms v ¢ spmmnmn o o 5 @ oo » o s 33
39 $-243 Machinery Washer — 1-1/8” O.D. x 17/32" 1.D. x 1/8" ....... 30
40 W-526 Lockwasher — 5/8" ... veiiiiiinenesssntisenansasnasns 24
41 $-1292 Jam Nut — V2" e s 3
42 W-514 Hea NUE — 8/8" . cvim0s = 5 = « sinvamnins + o3 wvesingn = = % % 3 wewasssmins s 5 5 § 5 27
43 W-516 HER Nt — Y8 s viiii 55 4 5 5 srwveiuresss & 5 & rssnirn 5 + # » 5 soacazaimimin « 5 3 4 8 33
44 S-749 Slotted NUt — 578" . ;v s v cvmmmmnn s s o smmmia s s s v ¢ cesmsansmies v s = o 24
45 S-1291 Cleveloc Nut — 5/8" (Thin) ......... ..., 3
46 W-528 Cotter Pin — 1/8" x 1. ... i e 24
47 W-907 Cotter Pin — 5/32" x Va'' 54
48 S-531 Cotter Pin - 3/16" x 17 ... rcneneis b i s b & aaeia s & o s 6
49 V-338 Cast IR « « « s  « o nossmnsmmn = o 56 ssmmesse § & §HSTMNESF 1 § 3
50 M-3388 Deuble Locking Nut s 308" . . .o o 5 5 2 somimpmmse o » 5 somsmssns + 2 2 27

\ V-3465 Spring and Plug Assembly (Incl. Items 8 & 9)

80-18/Jan./78



TALLY BRACKET

Gm Part No. Description U@
1 S-743 Stove Bolf == 1/8" X Vo' s sy vsvmnmsn 85 5 comaman & 5 ¢ gwasows 4
2 S-88 Tally Counter ... 1
3 $-1918 Tally Worm . ..o 1
4 S-103 Shoulder Bolt . ... ... it e 1
5 $-1921 Speciol Washer — [Thin) c.c::: s cavmi i snmmunn o s vsmmsae 1
6 S-855 TallyGear — 17 Tooth. ........cciviiiniiieiiniiiinnn, 1
7 W-538 Plain Washer - 3/8" . ... . i i 1
8 $-1919 SquareHead Set Screw. ............. ...l 1
9 W-483 Hex Head Bolt — 7/16" x 1 %" . ... ... .. 1

10 S-1870 Bl Aernr Bhescloml... . ¢ - 5 g 3 v 2 » il 5 = & % Cosemun & & ¢ sl 1
11 W-907 COHBE PIn — 5/82" X W™ saic s o v ¢ summyns 5 § & pavsevesnse © v & v s 1
12 5-1873 LA AP © .« oovovceconnse o o o scmumrdioid 5 F 0 § G060 5 § § SO & ¥ § 8 @ pa 1
13 S-101 Shoulder Bolt — 3/8" x 1-1/32" . . . ... e 1
14 $-1871 Tally Brocket . cox o 5 « o cwssmmen o « 5 ssiiomon o s @ sommmomsen 2 2 % 5 % A 1
15 W-524 LOCkWASHET — 77167 . = couvcnnsn s 5 wne voveemass & » & ssosvsaiennis o s 5 = o  sinan 1
16 W-515 Hax NUF —T7/F68" s i vcommmns s s s v sapesns & & seevicaisen o o & o o s 2
17 W-106 Spring <— 9/16" % 4" i ¢ s coivenis s soeess s s v pewavEs 3§60 @ 1
18 $-1872 Stopand SpringLlug ...... ...l 1
19 W-514 Hex Nut — 3/8" . . et 1
20 S$-1920 Jam Nut — 7716 s 1
$-3782 SPCEE 5 5 5 5 ¢ SaEns § § § § 5 SROWEE & ¥ & SURBITES S & GuTREE & 5 9 | v

-




FLEXIBLE GRAIN TUBE LENGTHS AND DRAG BAR COVERS

rcom

-

Part No. Description
1 S-3077 Flexible Grain Tube — 38" . ... .. ... .. i 13
2 S-84 Flexible Grain Tube — 34" ........... i % E RS § § 5§ § deeaa 7
3 $-3078 Flexible Grain Tube — 53" . .. ... ... i 7
4 $-3137 EOrI ReIOINBE « u » » socsm 5 & = smsnmen o o om0 =« v & & 13
5 $-3136 Retraction Spring (2 Half Pieces) ............... ... .. ...... 13
6 S-1159 GrainTube Cover W/Hole . ..............covievnivsnnvonvas 20
7 W-131 Hair Pin.— V48" : o .« vivanmponn s ¢ 3 snmmsis ¥ § ¥ owames s s 5 ¢ 5 s 7
8 $-3082 Spring P sz osaaunnn sz 0 s LaTuuss 19 §EAGESSE 5 5 4 § b uuEG 6
$-3053 Bulk Flexible Grain Tube Hose (1FT) ....................... Asreq'd

)

80-18/Jan./78



10

LEFT SEED BOX AND BRACES




LEFT SEED BOX AND BRACES

11

53

Part No. Description od

1 S-1780 Left Seed Box - Assembly (Includes (#33, 34, 35, 36, & 37) .. 1
2 S-1181 Seed Box Lid - Assembly (Includes #35) .................... 1
3 S-1084 Right Box Brace ...............ciiiniiii . 1
4 S-1085 Centre Box Brace . . ... ... . ... . . 1
5 $-3243 Left Faed Shabts: « : « « & coummovnn 5 5 ¢ sromewrs 5 § 8 3 st & ¥ 5 5 o Serems 1
6 S-1288 Seead Setting Assembly ... .. icvvnnn iy iasmimaes s s s reeEs 1
7 S-14 Shitt Collar wu: s oommmea sy adnis 558 Eaeing 3598 0 4 Sabie 1
8 $-13 Shift Spool . .. ... 1
9 S-3756 Latch Handle . .. ... .. . 1
10 $-3758 Latch Mounting Plate: «.coux s « o v« vvnis 5 5 v o smssoramen v s & 5 5 s 1
11 $-3757 LGPER . comivivns o 2 5 8 8 svmmes 5 2 ¢ & 5 saioonim 5 § & S ORIERER 5 5 ¥ 5 § DR 1
12 S-1149 Brackat — Folding Broes o: ¢« o5 s oemns s 8 5 conmnses s 4 5 5 5 sasvns 1
13 S-1148 Folding Brace ...... ... ... i 1
14 S-1297 "B0-18" Decal . ... 1
15 S-1295 "Morris” Decal .. ... 1
16 $-1083 Right BOi BOOTE: - = v s 5 5 6 pamesn » & 4 ¢ PEeunms s § 3 § & Sosamie 1
17 S-752 Groase Nipple — 4" Btralight: . « covves s sonsamws s s 855 sxmmss s 1
18 S$-1193 Truss Head Bolt — Va" x 34" . . . . e 17
19 S-744 Truss Head Bolt — Va" x V2" . . ... .. 30
20 S-745 Carrier Bolt — 5/16" x 1Va" .. . e, 1
21 W-475 Hex Head Bolt — 3/8" X 17 . .. i 18
22 S-1162 Hex Head Bolt— 7/16" x 12" .. . . . i 6
23 W-521 Lockwasher — Va' . . e 30
24 S5-1199 Plain WaShEaF = 57107 v o 5 ¢ ¢ suwenm 3 5 3 3 saiousns 5 & § 3 covmmoamns s & & 1
25 W-522 LockWasher «— 5/16" ... ioimahssis fosrius s s Lmoeousy s v s 1
26 W-523 Lockwasher — 3/8" ... . . . it 18
24 W-524 Lockwasher — 7/16" . . .. . . i 6
28 W-512 Hex NUt — Vo' e e e e et 47
29 S-747 Wil NOF——5718" wuvws 1 vy sumpmes s 5 ¢ 5 soemses o 5 o o w ams s 5 oo 1
30 W-514 Hex NOE-~=37B" . o oiminns 5 0 6 wnko ot £ 4 5 § S0rawsis § 8 5§ &9 sqpemess £ 8 3 4 18
31 W-515 Hex Nut — 7/16" . ... . . . 6
32 S$-3001 Spiral Pin — 3/16" x 1" ... ... ... ... ... .. ... 1
33 S-3475 Laft Bk ENd : -convmnin v 5 oomemes 5 55 8 8 ot e 1
34 5-3474 Right Box End s o 55 52 000000885 25 5 5 S 00300 <6 » § 8 Sasig £ 3 8 1
35 S-3483 Lid Reinforcement . ... ... . 1
36 S-3476 Box Divider . ... ... . e 1
a7 $-3481 Seed Box Only ... .. ..o 1
38 S-764 Indicator PlOte «coun 2 2 o 5 svvumeman s 5 & 3 5 sonrames s 5 © Soemmidves 55 5 2 1
39 W-1558 Sign Bracker ..onwve s 2 3 v s vwnsnnd S 5 S § ¢ B T § 1

A

80-18/Jan./T8



12 RIGHT SEED BOX AND BRACES




RIGHT SEED BOX AND BRACES

-
w

(rcam

Part No.

Description

m
Used
1 S-1779 Right Seed Box - Assembly (Includes #33, 34, 35 & 36) ...... 1
2 S-1180 Seed Box Lid - Assembly (Includes 34) ..................... 1
3 $-1084 Left BoX Brace .......covuinevneneaeeacaaacsssasansasnasens 1
4 S-1085 Centre BoX Brace . . ... ..ottt 1
5 $-3242 Right Feed Shaft. ............ ..ot 1
6 S-1288 Seed Setting Assembly . ... 1
7 S-14 SHIF Collar . . o v v ovcomincd 5 5 5 € £ § § 5 DEUETIERES o & & & o s 1
8 $-13 Shift SPool . ...t 1
9 S-3756 Latch Handle . . .. oo e e e 1
10 $-3758 Latch Mounting Plate ................coviiiiiiiiiiiiiinnn. 1
11 S-3757 PAEER., . oocmm s s 2 S omaramin s 5 § 5 & HeaEs & 5 & SEGIESRGT. & & 0w o s 1
12 S-1149 Brocket —Foldifig Brocs o.: s s svwsns 5 i 5 spwvasn s w2 5 5 s 1
13 S-1148 Folding Brace ...........oieiiiiiimeiiiii e, 1
14 S-1296 "Seed-Rite” Decal. . ... e 1
15 S-1082 Right Box Bracm : « o s voewvss ¢ s 5 5 smsimnns o 5 % oo x x & 5 % somim 1
16 S-752 Grotse Nipple — 4" Stralght .. ;. .. sessecmmven s oo oo vinmnns 1
17 S-1193 Truss Head Bolt — Va4 x %" . ... i 17
18 S-744 Truss Head Bolt — V4" x Vo' oo 30
19 S-745 Carriage Bolt — 5/16" x 1Y4" . ... ... v 1
20 W-475 Hex Head Bolt — 3/8" x 1 ... . i 18
21 S-1162 Hex Head Bolt — 7/16" x 12" .. . i, 6
22 W-521 LoCkWOBHOr — V' s comnmnn i o 5 6 Samaus § 5 98 & Supass & 4 4 © & onsos 30
23 5-1199 Plain Washer — 5/16" .. . it 1
24 W-522 Lockwasher — 5/16" ... i e s 1
25 W-523 Lockwasher — 3/8" ... . e e 18
26 W-524 LochkWOShEE — Z/167 : comuem o 5 v s 5 & o & o swosviins 3 % = o » s 6
27 W-512 How NGE =Vt 0 o b5 v vommeni s & 5 6 briniiog 5 v § & & Feresins & 5 5 5 & nssiess 47
28 S-747 Wing Nt = S/Y8" ., . .coowisis s .00wins 5 5 8 F SRR 5 & § 8 Fyoms 1
29 W-514 Hex NUt — 3/8" . .ottt et e e e 18
30 W-515 Hex Nut — 7/16" . . e e et eeee e 6
31 $-3001 Spiral Pin — 3/16" 3 1" . vovnn i iiiiinnisvvnsnmnnsvn s mons 1
32 S-3475 Left BOX ENA & oot e et it e it cana et 1
33 $-3474 Right Box End .......ooniiiini 1
34 $-3482 Lid Reinforcement . .. ...t 1
35 $-3476 BOX DiVIdOr . . ot ettt et 1
36 $-3480 Seed Box Only ........ciiiiini i 1
37 S-764 Indicator Plate . ..o oot e 1

_/

80-18/Jan./T8



14

JACK SHAFT AND FEED RELEASE ASSEMBLY




JACK SHAFT AND FEED RELEASE ASSEMBLY

15

(e

Part No. Description
i S-1044 Jackshaft — 1" Diameter........ ... ... ... ... .. ... ... .. ... 2
2 S-114 Feaed Shaft Gear. . ... ... . e, 2
3 $-115 Bearing Bracket on Feed Shaft (Incl. tem 4)................. 2
4 S-142 Bushing for COSNng : . i s sonvunssioavnann s 58 sammniiag i vas 6
5 S-246 Washer. . ... 2
6 $-104 SNAP RING: o & 4 3 o 0 o consomsisone s & o ssemmmesys + & & 5 & s & 5 o o 2
7 $-137 Bushing ¥or5-1 13 Amlei. coamwes s + o snupoms 5 ¢ o 5 sommmamn s s & o s 2
8 S-113 9 Tooth Sprocket, 21 Tooth Gear (Incl. 2 of ltem 4) ..... ... .. 2
8A S-116 11 Tooth Sprocket, 14 Tooth Gear (Incl. 2 of tem 4) .. ....... 2
9 S5-1095 Chain — #51, 28 Link. ... ... ... . .. . . 2
10 $-1043 Feed Release Bracket (incl. 2 of ltem 14) ................... 2
11 $-91 Pillow Block Bearing Assembly (Incl. ltem 11A).............. 4
1TA 5-774 Bedrinig INS@rYs oocnmumn 5 o v v o comvonsima « « o pumee s v § v 8 Gz s 4
12 S-1042 Féed Relaase ROd s s 45 25 s 5 5 5 cutummn 5 5 5 & sotanntes & 4 2
13 BW-119 CONAE oo s s Vil s B3 58 6 DS 5 5 T RS E T T ASTERE § 3 4
14 S-141 Feed Release Bracket Bushing .................. ... ... .... 4
15 S-140 Rod Collar .. ... .. e 2
16 $-1231 SWIvE] COMING - comsmmcs v 5 5 5 & cuvmomin 3 5 @ sz & 5 # BEwEos & § 2
17 S-1257 SPrinig — TY4" LONG: 50 5 5 5 & 2 onasrs 5 5 ¢ PEmaes & 5 § § 9msems & ¢ 5 2
18 S-60 Food Release AFMT s » 25 5 ¢ enins 5 5 2 poswin &4 & Soalanssn & s & 2
19 $-317 6 Tooth Sprocket . . ... ... ... ... ... i 2
20 $-112 9 Tooth Sprocket . ... ... .. i 2
21 5-93 4D Tooth Sprockel ...« < » « « vwwmoms + 3 © swmws & 1 x « swEEG 5 9 5 2
22 S-1067 Chain — 1% " Pitch, 56 Link . .......... ... 2
23 BW-15 OHset Lindk 2050 wornn s 556 2 sammmmps 5 5 6 8 0uvig 5 § 5 T SOammesms & 3 | AsReq'd
24 BW-14 ConnectorLink 2050 . . ¢ ; ciiiniie 0 25 tumiions 5 m 0 5 o Somisumitied § 5 3 2
25 BW-16 Roller Link . . ... . AsReq'd|
26 $-239 Woodemtt Kay == V" 96 TR wcvvcenn s 0 comoman = 5 2 3 5 sususmmnsm © e 3 4
27 $-752 Groase Nipple — 4™ Straight . . coces s s s s o v o aommmmssnss « ¢ o 8
28 $-1202 Alldn Sot Screw — V4" X e i iini s vaamin e s s v s e s 6 8 e
29 S-757 Allan Set SEraw <~ Yo" % Yo curn 2 s s o amin s 55 6 5 & BONEEER S 5 4 4
30 W-554 Allan Set Screw — 5/16"" x 5/16" . ... ... .. .. ... ... . ..., 4
31 $-1203 Allan Set Screw — 5/16" x %" ... ... ... ... 2
32 S-753 Square Head Set Screw — 5/16" x 2" . ..................... 2
33 S-746 Truss Head Bolt — 5/16" x 34" ... it iivanninnnas 4
34 W-477 Hex Hand Bolt - 3787 0 14" woivws s 5 2 = suavmss 55 6 0 oo x v v 4
35 W-481 Hex Hodd Bolt — 3/8" % 318" ius s iosasinsas s s ainsnnms g o 2
36 W-492 Hex Head Bolt — 2" x 3" .. ... ... ... i 2
37 W-522 Lockwasher — 5/16" ... ... . . . 4
38 W-538 Plain Washer — 3/8" .. ... . .. e 12
39 W-523 Lockwasher — 3/8" ... ... . . 10
40 $-751 Machinery Washer — 17/32" I.LD. x 1-1/8"O.D............... 6
41 W-513 Hes NUE = 5/16" . vcoomnmesioe mamruns 550 SHomEs 55 5 5 § ays 4
42 S-748 Jam Nut — 3/8" e 2
43 W-514 Hex Nut — 3/8" . . e e e e e 10
44 W-516 Hox NUTE ——= Y80 i o 5 v v inommmins + & + sosvmmmserssi & & w & sasmamies o o o o & s 6
45 W-530 Cotter Pin.— 5/32" 3 1Y wunsn s 5 5 ovmmnn 5 ¢ ¢ v cavension 6 4 & & ¢ v 2

_/

80-18/Jan./78



16

CASTOR WHEEL ASSEMBLY

g\

Part No. Description u

1 S-1022 Castor FOTK . oo ottt e e e 2
2 $-1017 Right Castor Wheel Bracket. ... ..., 1
2A S-1018 Left Castor Wheel Bracket .. .......... .o it 1
3 S-1155 Machinery Washer — 3" O.D. x 2" I.D. ..............oonnnen 2
4 S-1217 Friction Disc — 4%" O.D. x 2" I1.D. »x 1/8" ... .............. 2
5 S-1016 Castor Wheel Brake . ...ttt 2
6 W-342 Ty P —————eae e S §EE S S ERERE S 2
7 S-1020 EV6 BB s 5 5 5 = commmaummme o » o 5 s » 2 v oudBB5E B § § B ERREEFS ¥ 4
8 W-516 Hex NUT —— 2 s et e e ettt 18
9 $-751 Machinery Washer — 1-1/8” O.D. x 17/32"1.D. x 1/8" ....... 12
10 W-525 Lockwasher— Yo", o cowmmns s &« 5 sdmmas s 5 5 5 swivmivinse s » = 4 soacmnirie 12
11 W-488 Hex Head Bolt — V2" x 2" ... . . e 4
12 W-486 Hex Head Bolt — V2" x 1% . . e 8
13 $-1019 Pivot Pin — 9/16" x 42" . . 2
14 W-539 Plain Washer — V2" USS. . ...t 4
15 $-531 Cotler Piti— 3716 % 1" i 5 o s 6 eman s 5 ¢ carvsmminm o x » o o srsasos 2
16 S-752 Grease Nipple — %" Straight. . ..., y




CASTOR WHEEL HUB ASSEMBLY

Part No. Description U
1 S-1023 Axle (Costor WHEel)..coo « « o « sommmmme « v cmmoms n & & 3 & spwemm 1
2 S-1024 Spacer (Castor Wheel) ................... ..ol 2
3 S-1286 DUST SEO ..oz 25 5 5 5 omamons 5 5 5 & Sms's § 5 & IR & ¢ 5 5 ¥ SR 2
4 W-89 Bearing (LM&7048) . .......c.ciiciminssisvsvininensssooesss 2
5 W-90 Cup (LMB7010) . ...ttt eaieee s 2
6 $-1206 6 Hole HUb . ..o e 1
7 S-1050 Wiishar [Costor WHeel) .- « « « cussiw s 5 5 o omsimin « o 2 « 0 cnsmcnms 1
8 S-1311 Slotfed Nut — 1" 800 .nimes 5 v ssvwmms « v ¢ amemms o 5 & 5 0 B 1
9 W-532 Cotter Piti-— 3/16" 3¢ VVa™ wis ¢ s s omsnndin o v 5 o smapsmanss @ 5 5 % & suesmimss 1
10 $-1207 Wheel == 15! 6 HBIE ... .oonmm » « » codiidie 5 55 55 PAmEn 5 5 § 5 ¥ Bl 1
11 W-1383 Wheel Stud Bolt — 9/16" x 1-11/16" . ... ... ... it 6
12 C-738 Tire & Tube — 7.60" x 15" -4Ply ............. ... ... ..... 1
13 $-752 Grease Nipple — %" Straight ......................oiant 1

_/

80-18/Jan./T8



18

RIGHT WEEDER FRAME




RIGHT WEEDER FRAME

19

"57\

m
Used

Part No. Description
1 $-954 Rigiht Woeder Frame. ; s cavonibio s s v § 5 « 0 s oo % o < v 1
2 $-980 Right Rocker Shaft; : . ¢ : covmnis s 58 ssmvems 1 5 5 0 ssiomenn s 2 5 5 5 wscs 1
3 $-1092 Right Gang Shaft .............. %5 5 § HETESIIE § § 8 § SANEEE § 3 5 ¥ & ove 1
4 W-1900 Right Blue Plate ........coooninnenrininmmsneraaciiisnniiass 1
5 BW-40 Rocker Shaft Plate . .. ........ ... .. i 1
6 $-1028 Right Chain Tightener Bracket ............................. 1
7 S-963 Drive Sleeve (Incl. Hems 9 & TT) .. ccvvvun o oo v mmmne o s 0o s omm 1
8 BW-6 Collar [Inel. Wems Y2 & 25) seu s s o sapvmrau v e v ¢ cvmmen c 2 5.5 = s 1
9 W-556 Oilire Bushitig [PSF < 1900) i s s somumms s v i 5 swisn s 6 5 5 # e 2
10 W-1902 Woodruff Key — 3/8" x 1-3/8". ... .. ... ... e 1
11 S-752 Grease Nipple — " Straight ... ... ... ... ......... ... 1
12 W-569 Square Head Setscrew — 2" x 1" .. ... ... . ... .. ... 1
13 W-486 Hex Head Bolt:— 14" %1 Y™ v s 5 ¢ s omansn s v o 5 0 covnies 5 % 5 0 o suse 9
14 W-504 Hex Head Bolt — 5/8" x4 ... ... cvvviivivirivuisanrseaians 1
15 BW-10 Hex:Head Bolt-=— 34" % V3" ... s s nomsnns o b ¥ oudnga s 8 8 5 paas 3
16 W-525 Lockwasher —— V&' . . .\ . covricnn s s pmmnnns 10 o vaisins i 4 55 & 5500 9
17 W-526 Lockwasher — 5/8" .. ... . e 1
18 W-551 Machinery Washer — 1-5/8" ILD. x 14 GA. .. ................ 1
19 W-550 Machinery Washer — 1-5/8" I.D. x 1/32" ................... 1
20 W-516 HEx NGE — Yo" v oo 5 © 5 aeimins 5 ¥ SSUSE0HE 3 8 8 0 DUNIY 5 3 8 § Wi 9
21 W-517 Hex: NUT =878 ... . « « & « corismsmms o & sompniilein® § 5 5 5 2009508 § 7 3 & Son 1
22 W-575 Jam Nut — a7 3
23 S-531 COllr Pin =0l VE" 36 B i v o o wnsnons v = 2 5 sssosmess 5 w6 & s 6
24 W-1362 Nylon Bearing — Rocker Shatt . ..................... ... ... 3
25 W-567 Sauitia LocknUt 8" : covsamne o2 cummmyn 3 5 y ¢ wonoin i 5 & ¥ s 1
26 W-80 Clevis Pini — 578" X V7716 & insssvomunens és s uammissnss s o 6
27 BW-65 Connecting Strap .. ... ... 6

_/

80-18/Jan./T8



20

LEFT WEEDER FRAME




LEFT WEEDER FRAME

2]

g\

Part No. Description
1 $-955 Left Weeder Frame . .. ..ottt iaee e 1
2 $-981 Left Rocker Shaft .. .. ...t s 1
3 $-1093 Left Gang Shalt . <« -« v cvvmmn <o v vmmnn s o0 on saditlos 5 4 i o 9 1
4 BW-41 Rocker Shaft Plate — Lug Left Side ......................... 1
5 W-1901 Blue Plate .. .. .cu:iessswiaseins sy sarmsnase s v s ¢ 5 sl e s e 1
6 S-1029 Left Chain Tightener Bracket.........................ovn 1
7 $-963 Drive Sleeve (Incl. ltems 14 & 1) ........... ... ... ... ...t 1
8 BW-65 Connecting SIr@P .. .. oo iii i i e 8
9 BW-6 Collar (Incl. ltems 16 & 22) ...t o 1
10 W-551 Machinery Washer — 1-5/8" ILD. x 14 GA. .................. 1
11 W-556 Oilite Bushing (PSF-1900) ... ... ..ot 2
12 W-1362 Nylon Bearing — Rockershaft.......................oonnn 4
13 W-1902 Woodruff Key — 3/8" x 1-3/8". ... ... ... 1
14 S-752 Grease Nipple — %" Straight ........ ... ...t 1
15 W-80 Clevis Pin — 57" x 1-7/16" . .. oo iee e inaans 8
16 W-569 Square Head Setscrew — 2" x 1" ... 1
17 W-486 Hex Head Bolt — V2" x 102" . o i 12
18 W-504 Hex Head Bolt — 5/8" x 4" . . ... i 1
19 BW-10 Hex Head Bolt — 4" x 13" . e 4
20 W-525 LockWasher — Y2/ . ot e e 12
21 W-526 LockWaSHhET —— 578" s 6 s 5 v swremin s 5 v semswusimrain o @ o o v o naninne 1
22 W-567 Square Lock Nut — 2" ... ... i 1
23 W-516 Hex NUt — 1o e e e 12
24 W-517 Hex NUt — 578" . . oottt ettt aianaes e 1
25 W-575 Jam NUt — Va' e 4
26 $-531 Cotter Pin — 3/16" x 1" . i i 8
27 W-550 Machinery Washer — 1-5/8" I.D. x 1/32" ................... 1

_/

80-18/Jan./T8



22 RIGHT HYDRAULIC ROCKER TUBE




RIGHT HYDRAULIC ROCKER TUBE

]
w

(o

c
g
a

Part No. Description
1 $-987 Right Hydraulic Rocker Tube .. ........ ... ... ............... 1
2 S-24 Clevis Forming Strap. ... ...t 2
3 S-1146 Right Stop Guide — Hex Block Bracket ..................... i
4 S-1145 Left Stop Guide — Hex Block Bracket....................... 1
5 $-966 Angle Arm — For Hex Block............................... 2
6 S-1267 Hydraulic Lock Bracket . .......... ... ... ... ... ......... |
7 S-7 Swivel Block . ... .. ... .. 2
8 $-965 Weeder Pressure Rod . ........ ... ... ... ... ... ... ... .. 2
9 $-1070 Weeder Pressure Spring — 16%" ...... ... ... ... .. ...... ... 2
10 $-974 Outer Brace Strap — Right Axle to Weeder ................. 1
11 $-976 Inner Brace Strap — Right Axle to Weeder .. ................ 1
12 S-1028 Right Chain Tightener Bracket .............................
13 S-117 Hex Depth AdjustingBlock ................................ 2
14 $-752 Grease Nipple — %" Straight ............................. 2 |
15 $-343 Clavis Pl —5/8" 9t Y3 . sovanibi v e vuponns 5 85 § sossismss 25 8 5 6
16 W-488 Hex Heod Bolt — 16" % 2" . .ouinsinssammviniess cimuinnissss 2
17 W-490 Hex Head Bolt — 2" x 2%2" .. ... ... . 1
18 W-492 Hex Head Bolt — %" x 3" ... ... .. .. . .. 2
19 W-497 Hex Head Bolt — 5/8" x 12" . ... ... ... .. .. ... ... ...... 2
20 W-498 Hex Head Bolt — 5/8" x 134" . . ... ... .. 4
21 W-486 Hex Hood Bolt — 5/8" % 114 "0c s 5 ¢ samums 5 2 ¢ o 5 moiivia 4 5 3 ew 4
22 S-257 Weisher— 5/16" TRICK : : coovioim s v ¢ sis s 5 % 28ems 8 5 8 £ 4 a0 2
23 W-525 Lockwasher — V2" . ... . . 5
24 W-526 Lockwasher — 5/8" ... ... . ... . .. 14
25 W-516 Hex Nut — Yo" e 5
26 W-517 Hex Nut — 5/8" . ... e 14
27 W-575 Jomi NUt — 34" o i oo oo e s 5 s wwmmns 5 5 8 § SEERE § 5 5§ ST 4
28 $-531 CotterPin — 3/16" X 1" ccnsnissiammmvns ot s oammisss s Lo 6
29 BW-11 Hair Pin — 3/16" .. ... 1
30 W-499 Hex Head Bolt — 5/8" x 2" . .. ... ... ... ... . .. 4

_/

80-18/Jan./T8



24

LEFT HYDRAULIC ROCKER TUBE ASSEMBLY




LEFT HYDRAULIC ROCKER TUBE ASSEMBLY

25

Part No. Description
1 5-986 Hydraulic Rocker Tube ............ ... ..coaiiiiieeninn. 1
2 S-24 Clevis Forming Strap.........coviiiiiiiiieniiiiiiaannns 3
3 S-1146 Right Stop Guide - Hex Block Bracket ....................... 1
4 S-1145 Left Stop Guide - Hex Block Bracket ........................ 1
5 S-966 Angle Arm - For Hex Block ........ ... ..., 2
6 S-1267 Hydraulic Lock Bracket . ........ ..., 1
7 S-7 Swivel Block . ... oo 3
8 S-965 Weeder Pressure Rod . . . .. ... i 3
9 $-1070 Weeder Pressure Spring - 16%2"". . ......... ... . il 3
10 S-976 Brace Strap -Right Axle to Weeder ......................... 1
1 5-974 Brace Strap - Left Axleto Weeder.......................... 1
12 $-1029 Left Weeder Chain Tightener Bracket .. ..................... 1
13 S-117 Hex Depth Adjusting Block ............... ... . ..ot 2
14 S-752 Grease Nipple - 4" Straight ....... ... ... ...t 6
15 S-343 Clavis: Pin 578" 3 VY™ wus s s o vnmmnns 55 ¢ pommean s s v o s moun s 7
16 W-488 Hox Head Bolt= Ya" 35 2" ... ..o coociian s 5% § Saiumess s ¥ 8 0 8 waims 4
17 W-490 Hex Head Bolt - V2" x 22" ... i 1
18 W-492 Hex Head Bolt - 2" x 3" ... e 2
19 W-497 Hex Head Bolt - 5/8" x 1%2" ... . i 4
20 W-498 Hex Head Bolt - 5/8" x 1% . ... ... ... i, 4
21 W-486 Hex Head Bolt= 14" 56 TVa™ 5 &5 s & sinwmsnnm s ¢ 5 gapvnsisn s « 5 % w ssanscrs 6
22 S-257 Washer - 5/16" Thick ...... ... .. i 3
23 W-525 Lockwasher - 12" ... ittt iiii e 13
24 W-526 Lockwasher - 5/8" .. .. . s 12
25 W-516 Hede NIUT - Vo™ o i s v 5 e o 5 5 4 ¢ saeniiuni o o & mesmmente o v 8 & & s 13
26 W-517 HOX NIUE = 5787 ... 55 6 v caminis 5 5 ¥ # GEREAEE § 6.0 & seremmi s o & o v e 12
27 W-575 Jam Nut - " et i i e 6
28 $-531 Cotter Pin - 3/16" x 1" ... i 7
29 BW-11 Hair Pin - 3/16" o e 1
30 W-499 Hex Head Bolt - 5/8" x 2" .. .. . e 4

_/

80-18/Jan./78



26

GROUND DRIVE ASSEMBLY




GROUND DRIVE ASSEMBLY

27

f o

a
Used

Part No. Description
1 BW-86 Drive Legi oo « 5 « v iamioscionia w o s 0 cosminiminie = = = o sssmimsnse i3 5 3 % 8 3 2530 1
1A BW-87 Drive Leg - llustrated . ......... ... ... i 1
2 W-916 Leg Shoe ......icovoimvennsusamaninssscmmamni s vowmenssss 2
3 5-952 Right Ground Rod - 91" ... ... .o i 1
3A $-953 LattGiound Rod ~ 132" 55 s ¢ s swvwmms ¢ 5 5 5 wammmues » 5 0 5 8 s 1
4 $-963 Drive SIaBVE: .. ..oowe v o 5 o sbimmiiei 5 § BEWGEE § § 5 § § RUDERERE § 2
- S-1143 Sprocket - 42 Tooth........ ... . ... i 2
6 $-1029 Left Weeder Chain Tightener Bracket ....................... 1
6A S-1028 Right Weeder Chain Tightener Bracket - lllustrated .......... 1
7 W-913 UICIRVIS: « « « « svummmnenat o o wios smssmonsich 5 § SURENSN § ¥ 8 § 4 Smmines 5 v oo 2
8 W-854 Spring Rod Bracket .......... ... o i 2
9 wW-914 BUSHING 55 5 & 5 s 50 3 ¢ & wscsmmmsnn 2 v 5 ssonersmen = 2 5 & 5 wrcsiblaibis § 640 2
10 W-900 Ground Rod Bearing . ... ....ovitermannnionsuonacnicoesnns 4
11 W-899 Ground Rod Sprocket - 8 Tooth .......... ... ..ooiiinnien. 2
12 BW-3 Idler Sprocket -9 Tooth ......... ...t 6
13 S-1208 Drive Chain - 1% " Pitch 94 Links . . ........ ... ..ot 2
14 BW-2 Leg Chain - 1%" Pitch 44 Links ...............ocoiviinnnn. 2
15 BW-15 Offset Link - 1%4" Pitch (Optional) . ....... ...t AsReq'd
16 BW-14 Connecting Link - 1% " Pitch . ...............oiiiiie 2
17 BW-122 Woodruff Key - 3/16" x %" Alloy ... ...t 2
18 W-915 Key SHFip -« oot 2
19 $-752 Grease Nipple - V" Straight ............. ... 2
20 W-1021 Spring - 9/16" x 5-3/8". ... ..o 2
21 W-480 Hex Head Bolt - 3/6" x 2" ...t 4
22 S-482 Hex Head Bolt - 7/16" x 1" .......... e 2
23 W-1014 Hex Head Bolt - 7/16" x 22" ... ... i 2
24 W-490 Hex Head Bolt - 2" x 2% . s 8
25 W-500 Hex Head Bolt - 5/8" x 2Va" .. . it 4
26 W-523 Lockwasher - 3/8" ... e 4
27 W-1846 Special Washer (Optional).............oooiiiiieen AsReq'd
28 W-524 LoCkWASHEE = /167 : i wammrans 2 6 5 5 sswpwsasnsts « & asvsmsmngeye's » & o o sisapiss 2
29 W-525 Lockwasher - V2 . e 8
30 W-540 Plain Washer - 5/8" . i e 4
31 W-526 Lockwasher - 5/8" . . . .t 4
32 W-514 Hex NUt - 3/8" .o it e e 4
33 W-515 Hex NUE = 7/16 7 5 & « 5 ¢ ¢ suvmmsvas o & sosmsesnsions o » v 6 wosansesd & 5 5 5 7 50505 2
34 W-516 Hes NOE = V4" ciins o0 6 66 cvmmmns 3 8 saresiien « o o o sisteoom s o 4 & e 8
35 W-517 Hex NUt - 578 i et 4
36 $-1090 Washer - 3/8" " Thick . ... . e 2
37 BW-16 Roller Link (Optional)..........cooiiiiiiiiiiiien, AsReq'd
38 S-1089 Chain Catcher (Left) - lllustrated .. .........ccoovviinenennen 1
38A S-1088 Chain Catcher (Right).........coiiiiiiiiiiiiiiiiii e 1

W-1580 Sprocket Assembly (Includes #10, 11 & 18)

W-1420 Tightener Assembly (Includes #7, 8, 9, 20, 23, 28 & 33)

W-1827 Tightener Kit - (Optional) (Includes #12, 21, 26, 27 & 32)

_/

80-18/Jan./T8



28

SHANK AND TRIP ASSEMBLY




SHANK AND TRIP ASSEMBLY

29

No.
Used

Part No. Description

1 BW-4 Trip SPriNg — 2% " O.D.. ..o e )
2 BW-28 SPING FIOME comiss 35 5 5 5 omassmnn 3 ¢ Soosnms &5 5 4 S50EE § 3 § § Da 7
3 BW1-80 SYONAOE s 5o ommren 5855 L Guersi s 8 STRRESE 5§ § § AR 6§ EE 0 5
4 BW-22 Spring Clevis (Includes 2 Half Pieces) ....................... 14
5 W-69 SidePlate ........ ... 5
6 W-1-N Urethane Boxing ... : s « & s « 5 « mossvmsonsen 3 & o sveesis 5 5 & s 5
6A W-1 Wood Boxing [Optional) vewess « 3 5 oo 5 5 5 oo 5 o & & pss AsReq'd
7 W-71 R T T YT TTPTTTET 5
8 W-3157 Right Ground Rod Support ................ . ... ... 1
9 $-952 Right Ground Rod — 91" .. ... ... ... ... ... ... .. 1
9A $-953 Left Ground Rod — 133" . ... ... ... .. ... . ... ... ... 1
10 W-3158 Left Ground Rod SUPPOrE oo s s s smivmmnn v & & v i o 5 5 5 » svasi 1
11 BW-71 Standard Clomp SIOpP. : ccvvis s s v swwmmnms s 55 sarens 55 5 ¥ § dows 5
12 BW-9 EVOBGIY: ;¢ ionmun e 5 9 2 g naannn s 5 5 4 UHESWES § ¥ 6 SATREG 5 § ¥ ¥ ¢ G 7
13 BW-8 Clevis Pin — V2" > 1Va" ... . 7
14 W-72 Shoe Bolt — 2" x 1% " Carriage (Incl. item #15) ...... ... .. 10
15 W-567 Square Lock Nut — 5™ occun s o v dnmamin 5 5 v s & 5 o » oo 10
16 W-490 Hox Haad Bolt — V2" o 24" o« v umisi s s o wominns s 55 5 8 smesn 5
17 W-500 Hex Hoad Bolt — 5/8" x 24" .cvevvinnn s s vommnmn is w55 v ganins 5
18 W-525 Lockwasher — V2" . .. ... . 10
19 W-526 Lockwasher — 5/8" .. ... .. . . . . 5
20 W-516 Hex Nut — V2" 10
21 W-517 HediNUt 2= 578" . . ¢« cuumonn 5 = 5« 3 sminns s 5 5 ssservvassesss s 5 o 5 4 s 12
22 W-907 Cotter Pin.— SE32" %Y s 5 v 5 ¢ smpons b 5 | semusnsiesnn ¥ 5 5 5 5 dumn 7

_/

80-18/Jan./78



30

SEED CUP ASSEMBLY

m
Used

-

Part No. Description

1 $-3030 SEed CUP. ...\ it 27

2 $-3251 Soad Cup Plog: « s » « o vsommmons « x 0 3 sommnsne o 2 % snominlBiBi06 B 8 6 4 ¢ S 27

3 S-149 Fluted Roller . ..o oot e e 27

4 S-147 T B 0 RSN U e — 27

5 S$-3138 Fluted Washer ... ..o ommimass s s sasmis i ¢ s wrsaane o o 5 sianes 27

6 $-3139 Wear Washer . .. ..o iimn et ceiassee e sianaansssaras 27

7 $-3140 SOAP RING cmnomes a5 0 o o vommmmnn 0 5 1 0 o somminih B 5 8 SARBRENE § 5 3 § § 7o 27

8 S-150 BOFINIG: « & sonstusmn o v « « = s« 2 o 0 o + » » smsbiol § § 5 & § 05 27

9 $-151 Washer (To fit inside fluted roller) ......................... 27
10 S-146 OUTEr WASHOT ... 55 050 8 Sieai s 5 § & Sawane 5 § © & aeomes o s o » e 27

11 S-241 THICK: SR oo = o v & & G206 5 § 6 TSRS § 3 o St © & o o v lAs Req'd
11A $-242 TR SHhEIE. coocemiainm s o o o o o snssasmme & 5 8 50000000 § 8 £ & Samamms § & 8 & s As Req'd|
12 $-760 Spring Pin — 5/32" x 1" ... ... i 54
S-3134 Seed Cup Assembly (Incl. All Above Items Except ltem #2)




LEFT AXLE ASSEMBLY

31

m“
Used

Part No. Description
1 S-1138 Left-Axle = 24Ya" . . i s v osomamns s 3 s Sammen 3 6.6 § 5 Svmems = 5 s 1
2 S-1057 Inner Axle Plate (Left Wheel) ................ ... ... ... .0, 1
3 S-1285 Flange - Only . ...t 2
4 S-1284 Bearing Insert - 1% " withCollar ........................... 2
5 S-1142 Sprockat = 24 TOO: « 5 - v osevimsn 5 5 swmmmmmn » « ne pammvans » 5ol i
6 S-1058 Outer Axle Plate (Left Wheel) ................... ..ot 1
7 C-553 Machinery Washer - 1%" x TOG.A. ... ...t 1
8 $-1130 Spocer-- For Hold On SIrop..cose o s 5 ¢ sommn 4 5 5 5 & smosomin v e s 2
9 $-1220 Hold On Strap - Weederto Axle ........................... 1
10 $-1143 Sprocket -42 Tooth..........coviveiviiiiiiiiiiiiieenessss 1
11 $-348 Rimis 200 . . . s cosmmninis = o o sidioumivanis = = 5 o sussmnssee 5 o 5 & sooslbiSish § 5 5 & 1
12 $-346 6 Ply Tire= 7507 s Q0™ ... couifinscsvmmmmnen s o anmamens o 1
13 W-1902 Woodruff Key - 3/8" x 1-3/8" Alloy ......................... 1
14 F-3056 Gradase Nipple ~ " 30907 o0 uuicie s vsvvmmwn s s s cmmsmsns w0 2
15 W-561 Alltn 56T Scraw - 378" X Y48 « cowuni 55 ¢ snanmies 5§ § poomsars ¢ o 2
16 $-1192 Wheel Stud Bolt - 2" x 1%2" Sae........................... 6
17 W-499 Hex Head Bolt - 5/8" x 2" .. ... ... s 6
18 W-502 Hex Head Bolt - 5/8" x 2%" . ... ... . . i 2
19 W-526 LockWasShar - 5/8" icmmns + 4 v ¢ sopmmn 5 & o v swwesnss & & o svramsersmin & 5 » 8
20 W-517 Hext NUT = 578" ¢ covivienn § 4 £ 8 000 5 8 8 8 8eilein 5 § & opavnsns o 5 o 8
21 $-1196 Tapered NUT - V2" 500 .. i vevaaonisss s ondnss 25§ s 2uumnss 1 4 4 6
22 $-347 TUBE = 20" -« o e e 1
& $-1115 Flange Bearing Assembly - 1% " (Includes ltems 3, 4, & 14) /

80-18/Jan./T8



32

RIGHT AXLE ASSEMBLY

Part No. Description
1 S$-1137 Right Axle - 24%" . ... 1
2 S-1168 Outer Axle Plate (Right Wheel) ...................oonnnnn 1
3 5-1285 Flange -Only . ....oueiiiririiiii i 2
4 S-1284 Bearing Insert - 1% " with Collar ...............ovvvnnnn 2
5 S-1142 Sprocket - 24 Tooth . ... 1
6 S-1169 Inner Axle Plate (Right Wheel) ..................ooiinnnn. 1
7 C-553 Machinery Washer - 1%" x 10 GA...... ..o 1
8 $-1130 Spacer - For Hold On Strap ...t 2
9 $-1220 Hold On Strap - Weeder To Axle ...............ovinnnnns 1
10 S-1143 Sprocket - 42 Tooth . ........ oot 1
11 S-348 Rim-20"....... G % 3§ SN S § © SRR e o o o st s o % 8 ST 1
12 $-346 6 Ply Tire - 7.50" x 20" ......... i 1
13 W-1902 Woodruff Key - 3/8" x 1-3/8" Alloy ... ...t 2
14 F-3056 Grease Nipple - %" x 90° ... ... i 2
15 W-561 Allan Set Screw - 3/8" x V2" ... . “
16 S-1192 Wheel StudBolt - %" x1%" Sae.................ociiuin... 6
17 W-499 Hoik Head Bolt - 5/8" 3 27 . ivvvs oo v smuaes s o v v sommns o 0 0 2 s 6
18 W-502 Hex Head Bolt - 5/8" x 2% .. ... i e 2
19 W-526 Lockwasher =578 .., . o - & ¢ sowmuss 5 & § GoMEaes & b o & samwsmne o 3 v 8
20 W-517 Hex NUT - 578" ettt ee e 8
21 S-1196 Tapered Nut - %2"SG@ ... ... ..o 6
22 S-347 Tub@ - 20" . e 1
S-1115 Flange Bearing Assembly - 1%" (Includes Items 3, 4, & 14)

N




CENTRE AXLE ASSEMBLY

33

o

m
Used

(

Part No. Description
1 S-4246 Centre Axle - 21" . .. . . . 1
2 S-1055 Right Axle Plate (Centre Axle) ........................... 1
3 $-1285 FIGOGR « comonsors 5 5 5 § opummmas o« s © somuomsi & eosmmedies 5 2 5 ¢ Siomes 2.
4 S-1284 Baaring Insert (With Collar) . . : 5 covwsss s vumameis s o 0 s soowan 2
5 S-1142 Sprockel— 28 Tooth . .ooinssi v ommunss s ounassn s 3 £ 5 sasaan 1
6 $-1056 Left Axle Plate (Centre Axle) ............................ 1
7 $-1220 Hold On Strap — Weederto Axle . ......................... 1
8 S-1130 Spacer — Hold on SIap.cu « « « « » w5 v s 5 » o 5 wazoss 2
9 5-348 Rim — 20" cncinn v s ¢ o smammn 5 5 5 5 o sovsmmass & oempeais § o § § s 1
10 $-1212 B Ply Tire — Z50 % 207" Soueun s v 5 woamees 5 9 ¢ § G0 § ¢ % oupsns 1
11 S-1204 Woodruftf Key — 3/8" x 1% " Alloy ......................... 1
12 C-3056 Grease Nipple — V4" N.P.T.x 90° ... ... .. ... . ... ..at. 2
13 W-561 Allan Set Screw — 3/8" x 2" ... 2
14 $-1192 Wheel Stud Bolt — 2" x 1% " Sae ................coinnnt, 6
15 W-499 Hex Head Bolt — 5/8" 3 2", . ... coiiiiiiivinnensssvsvsmnns 6
16 W-502 Heéx Head Bolt— 5/8" % 2%" . . . i ovwns o i v vowsnmns ¢ 5 & 5 powns o 2
17 W-526 Lockwasher — 5/8" . ... . .. e 8
18 W-517 Hex Nut — 5/8" . .. e e e e 8
19 S-1196 Topered Hof =" Bae .o s « o ¢ commmm o 5 5 smsmasoea & o & o s 6
20 S-347 Tube - 20 . . s 1
S-1115 Flange Bearing Assembly — 1% " (Includes Items 3, 4, & 12) J

80-18/Jan./78



34

HYDRAULICS

g\

Part No. Description
1 C-2128 Cylinder — 3% " % 8" .. ...ciciciiiviarniisocnnarsqsssrosan 1
2 C-2129 Cylinder — 4" x 8" ... ... ..t 1
3 C-669 Hydraullc Pipe—3/8" x MB” oo e s nvmanmnn snr v s nan s v wome 5
4 C-895 Hydraulic Hose - - 3/8" x 16" ........ccooiiiiiiiiiiit 5
5 C-856 Hydraulic Hose — 3/8" x 60" ............. .o, 3
6 $-1099 ClOMIP . v o o 0 o coonmninis o 5 o & sosiliioie’s § § LaWAETS § 6§ ¥ paEmBses i 1
7 W-558 Cylinder Pin ...... .o 3
8 C-1429 CONIOr P - - = s 1 5 ¢ susmmens s o % & % wwmms s § 1
9 C-680 Swivel Elbow M/F — 3/8" x90° ..., 4
10 C-675 Swivel Elbow F/F — 3/8" x90° . ... ... .. .. i 9
11 C-889 Swivel Coupler F/F — 3/8" ... iiiiiieenens 1
12 W-471 Hex Head Bolt — 5/16" 1". ... . .. . i 1
13 W-522 Lockwasher — 5/16" ... .. .. iiriiiiiiriienrnernnssascns 1)
14 W-513 Hex Nut — 5/16" . e it c e i 11
15 W-538 Cottar Pin — "5 IR o 5 o ¢ cnmsin 5 ¢ scsammmns o v « sonsswmmins » 4/




35

HYDRAULICS

80-18/Jan./78



36

HITCH, FOOTBOARDS AND STABILIZER BAR




HITCH, FOOTBOARDS AND STABILIZER BAR

w
~

Part No.

Description

d
1 S-1031 ROFE HIEEH .o o o 0 o meosiiliialin 55 5§ 200005 3 7 § § Sws 6 5 0 & smwssns o 1
2 $-1030 Right Hitch. ... ... ... 1
3 S-1215 Left Footboards — 120" ... ... ... . 3
4 $-1216 Right Footboards— 90%" ............. ...t 3
5 S-1277 Tie ROt oo 2 5 ¢ ¢ 2 somevmnms p ¢ 8 # swvmmns 2 % 3 s o w5 o oy s 1
6 $-1152 Foatbaord SURPONT: s comseen § & 5 o sumups o 3 ¢ swosoemmis v o o v o 4
7 S-1275 Spring Arm — Left Frame .............. ... ol 1
8 $-1272 Spring Arm — Right Frame .................ooiniiiint, 1
9 S-1280 Eye Bolt — For Tie Control Spring .. ........................ 1
10 S-1276 Clamp Strap — Right Spring Arm........................... 1
11 $-3187 Lovar {OpHGNDT) & socumemn i is ocvunnns o s o cmwmanna o v o v wamme 1
12 $-3190 Slotted Bracket on Hitch (Optional)......................... 1
13 S-3188 Adjustment Chain (Optional) ................ ...t 1
14 BW-4 Control Spring (Optional on Hold-Up bracket) ............... 7
15 $-3189 Chain — 5/16" (Chain attach to drill frame) (Optional)....... 1
16 W-7 Ho56 HOMOT 5 1 2 ¢ ¢ sapevomnan o 3 & & sivananm & & & sadimswngin o o % » % St 1
17 S-1279 THE RO Pl s 5 5 5 ¢ & 5omsnis 5 5 5 5 5aia o 5 » setarssuonss i ¢ » 5 & shwods 2
18 $-1195 Carriage Bolt — 4" x 2" .. ... ociiiiiiiiiiii i 12
19 W-475 Hex Head Bolt — 3/8" x 1" . .. . i 4
20 W-485 Hex Head Bolt — V2" x 1V . . i 2
21 W-486 Hewt: Head Boll—— 55706 TU". . . . o ¢ commnn = @ « eomsempern « « 3 580 1
22 W-493 Hex Head Bolt — 2" x 3%2" . ... . i 2
23 W-495 Hex Head Bolt — A" x 4" . ... ... . i 1
24 W-63 Hax: Head Bolti— %47 35 3" a5 o ¢ 5 wmeronss 3 5 8 & sgrmemens 5w 5 5 & s 2
25 S$-1175 Hex Head Bolt — 34" x 42" . . ... .. . e 1
26 W-521 Lockwasher — a4 . . e 12
27 W-523 PR INEE —— ™ & i« v cnecmnmn 5 » % cemmsso o & « o ppses & 8 & 5 8 e 4
28 W-525 LOCkWHEHEE — 5™ 5 & « 5 & swsmnr s 6 ¢ soomvamie & » o 5 swtsmeis s o 5 5 s 6
29 C-333 WEBHOE .. cosiinns® s 65 5 vamaaivs 5 5 & QEEIDEE § 5 § ¢ e 2 6 « & 1
30 W-527 Lockwasher — Y4 . ... i i i 3
31 W-512 Hex NUt — Vo' i 12
32 W-514 Hex NUut — 3/8" . .. e 4
33 W-516 HER® NUOY — Vo s 5 5 3 5 ¢ ssbmmunsinn o 5 & sismes o 5 ¢ o o stencieds = o0 o s 6
S-1845 Hitch Hold Up Kit (Includes ltems 11, 12, 13, 14, 15, 23,

28 & 33)

_J

80-18/Jan./78



38

4" x 8" x 20%" CYLINDER

Part No. Description
1 C-2167 SOl . .. s s e pamemns & ¥ 5 9 SRS S § 8§ SRR W v @ e e 1
2 C-2180 Shaft Seal — 2" 1.D. x 2" O.D. x 3/8"90A ................ 1
3 C-2179 ShioH Miperc—s 2" LOL & Y4" 7S5, wmeums » %8 § SHEHRSS 55 5 8 § 00050 1
4 C-2023 Collar . o e 1
5 C-2030 Gland Static Seal — 4" O.D. x3/16" C/S. ... .. . it 1
6 C-2166 GlARE & orin 42 5 5 5 vosmmmse & & § 5 EEEIRS B & & SRS = 8 s o eegee 1
7 C-2168 BATEOL . oovvnn s 5 5 8 5 Smsions % § £ § SEAEER B § § @R § § b @ e 1
8 C-2031 PISTOM - o oo e e 2 e s sosmmrsnmmrass § 5 4 5 SRV 5 5 8 SUNBEEEER ¥ 8 ¥ & s 1
9 C-2025 Piston Seal — 4" O.D. x 3/16" C/S . ... ... 1
10 C-2016 Shaft Static Seal — 7/8" O.D. x 1/16"C/S. ... .. 2
1M C-2017 Shaft Nut — 7/8" Cleveloc . ...... ..o 1
12 C-2182 Pait: NUMBEr Plate: : cosvumons s 5 5 5 cvavmn s 5 & vmmwmmsion o s o o sazee 1
13 C-2019 Caution SHEKer. . . ... ooosees 5 & sammeinn 5 3§ sapasmgsess § 5 # « s 1
C-2129 Cylinder Assembly (Includes All Above Items)
C-2165 Seal Kit (Includes Items 2, 3, 5, 9 and 10)

N




3% " x 8" x 20-a" CYLINDER

NN
Used

-

Part No. Description
1 C-2169 BAFEal . . . . oot s s o b S E e § 5§ § SR E B E E S A s s 1
2 C-2017 Shaft Nut = 778" Clevaloe s s« « 5 semmme o 5 6 5 o swvema 4w 6 5 & s 1
3 C-2029 Piston Seal — 3% " x 3/16" C/S .. .. .o 1
4 C-2039 PiSTOM & o v e e e e e 1
5 C-2016 Static Seal — 7/8" O.D. x 1/16" C/S. .. ... .. i 1
6 c-2011 SR t . ot 1
7 C-2022 Gland Static Seal — 3% " x3/16"C/S ... ... ... 1
8 C-2037 AN e o v s e e e e o e SRR E S EAEREE E 8§ R § 5 S e 1
9 C-2008 Shaft Seal — 1%" x 1-5/8" O.D. x 5/16" .. .. ...... ... ... ... .. 1
10 C-2007 Shaft Wiper — 1% "ID. %3716 C/S . oovviin o n e e R 1
11 C-2028 Collar — B e e 1
12 C-2004 Inner Stroke Control Sleeve . ........ .. ... . ... . . .. 1
13 C-2005 SNAP RING . ooovvisisios camanmnssssigvmssinssvs snmmessess e 1
14 C-2006 Outer Stroke Control Sleeve . . ... ... . i 1
15 C-2003 ClaVIS . .« covriiniinie s & o v sisiesasaince & = o v o s 5 8 &5 SHIEENE ¥ § 2 Y wamn 1
16 W-523 Lock Washer — 3/8' . . .o e 1
17 W-514 Hex NUE — 378" . e e et e et e 1
18 W-477 Hex Head Bolt — 3/8" x 1Ya" . . e 1
19 W-558 Clavis PIR . oo o« s 5 « 5 oS08 & 5 ¢ EEESGEE § § § SUntods & & & & 5 e 2
20 BW-11 T TOTT el o1 NP e o 2
21 C-2019 Caution SHeker. . .ot s 1
22 C-2181 Part Number Plate. . . ..o 1
C-2128 Cylinder Assembly (Includes All Above Iltems)
C-2036 Seal Kit (Includes ltems 3, 5, 7, 9 and 10)

_/

80-18/Jan./T8



40

Optional Equipment

MANUAL WHEEL MARKERS




MANUAL WHEEL MARKERS

41

f v

NN
Used

Part No. Description

1 $-365 Disc Axle (RIGDE) ..o.onniossaanmmnsss s somins s 43§ Samnmssy » 1

1A $-923 Disc Axle (Left) ... ... ... . 1
2 S-362 Disc Assembly ... .. ... 2
3 $-1233 Wheel Marker Pipe — 57" :covvus o v v s vamncnn s o 5 & ssmmnsess » 5 2
4 S-1234 BIoge PIpE— 09" icvvinnn s v vanams 555 5 posens s 5 5 & g » 1 2

5 $-359 Front Frame Bracket . ..................... G B B ¥ B S § b 2

6 $-1235 Redar Mobiting Brockel..... .. . « . veeiei i+ 6 o Sa@nins s 4 5 8 @omemms ¥ 7 2
7 $-1236 Pulley Lift Brace . ........ ... i 2

8 $-1237 Left Inner Brace . ...t 1

9 S-1238 Right lringr Brogkit o ueemes v 5 w0 samn 56 5 5 someas s ¢ 5 2 sumsomss ¢ 3 ]
10 S-1241 Cast PUlleYS :5: s svmmpmmn s s 959 0ewss 5 57 9 58w% 6 5 5 § ¥ S90emes 2 5
11 $-1239 LItHCABIE.... . . . . o ccorsnmmiss s o 5 = 5 nopriioss 5 5 53500008 5 3 5 ¥ 7 SUUmans ¢ 3 1
12 S-1240 Cable Clamps . .. ... ... 4
13 $-1098 Rope ==m0: . . . : cossmomuioms o &« % 2 ssssn o & o o b b . s 5 @ L. 2 1
14 $-752 Grease Nipple — 14" Stroight . . .ovon e v s vvmmn s v i v v omwmisns 5 - 2
15 BW-8 Clavis PIn — V2" 30 V VA" wn i s o s smvmmn o 5 5 5 wvsanni 5 5 5 5 @ smsisine 5 & 5
16 W-187 Hex Head Bolt — 3/8" x 1Ya": covviin i simmnnns s s vunmmmnns 4
17 W-480 Hex Head Bolt — 3/8" x 2V . ... ... .. . 2
18 S-1162 Hex Head Bolt — 7/16" x 12" ... .. ... ... i 2
19 W-486 Hex Head Bolt — 2" x 1" . . ... ... i, 2
20 W-501 Hex Head Bolt — 5/8" 3% 2Y2"", cvonmn v s o s v v s 6 4 v s+ 2
21 W-523 LoekwWasher — 3/8" s 55 5 2 o sogewn & 5 5 % powmearsa s o 0 & & @ s 5 10
22 W-524 Lockwashar — T/18™ s ssyss aamms sy s aasuessFag g8 pows s 2
23 W.525 FOChkWASREF == W5, . . omsnsne e 2 5 sssosioes 2 5 5 5 SEMENE 20 S F & 5 3 & B0 3 2
24 W-526 Lockwasher — 5/8" ... .. ... 2
25 S-543 Machinery Washer — %" x 14 GA. ........................ 4
26 S-367 Woasher — 17 % 55" ThieK eu- « 5 o s comam s s » s = 5 o 6 v 0 sorss s 2
27 S-368 My lon WaBhEr: : s svommuns 5353 v awess s 35 pamssss§ & 8 50 5 vow + 2
28 W-514 Hex Nut == /8" . . . vovemme e nnnn bni e f 53 amasincs ot as gy 10
29 W-515 Hex Nut — /16" .. e 2
30 W-516 Hex NUt — V2 2
31 W-517 Hex NUE — 578 « - ¢ o sovvvoming v v & o sovtives & & & it 5 ¢ & o 4 & sk o 2
32 W-907 COoMar Pim — 5782 3¢ Yo 4 oo ummmnn v v 5 momessnn o 4 6 5 & v s 5
33 W-532 Cottes Piri—=3/16" X 1 V4" cvvoroomps sy s aumempssssc s o oo s 4
34 W-534 Cotter Pin — Y& x 1Va" . . .. 2
35 W-477 Hex Head Bolt — 3/8" x 12" . . ... ... ... .. .. . . .. 4
36 C-223 Riylon: BOShING - - : « o c o o 5 9 o somwos 5 5 5 = smsmm % 5 o & & s 3 4

_/

80-18/Jan./T8



42

MORRIS FERTILIZER DRIVE




MORRIS FERTILIZER DRIVE 43
. N v\
item Part No. Description Used
1 S-1913 Fertilizer Drive Frame (Incl. ftems 2 & 3).................... 2
2 S-141 Oilite: Bushing — 1" % 14" % 1W" . vvvernsse s onusnnaps s o 4
3 $-3200 Qilite Bushing — 1—5/8" 3¢ 13/16". : oo s v s s s vomun s 35 5 8 o 2
4 S-1914 Clutch Collar . . ... .. 2
5 S-1906 Hex Nut — 17 et s 4
6 $-531 Cotter Pin — 3/16" x 17 . 4
7 S-1911 Axle (Cable Drive Sprocket] e,y s « s sewson s 25 o ¢ s s 5 5 2 6 2 2
8 S$-1909 BEATIOG 55« voiorevim 5 3 9 85 ¥ lovimie s 55 5 S0uionas s 55 5 DU B B 5 6 5 & o0 4
9 S-1907 Cable Drive Sprocket — 13 Tooth .......................... 2
10 5-1912 44 Tooth Clutch Gear . ... . 2
11 $-1908 44 Tooth Gear — #3 Tooth ....... ... ... ... ... . ... .. ...... 2
12 S-1915 Axle 2
13 $-1916 Nylon Bushing ond SEocer. . cou s s o s powsws 55 ¢ 0 0 cwpns o g g o s 2
14 FC-60A Cable ASSombly —B0": s ooonne sz sammmmass v o s amwns 58 6 8 5 Do 2
FC-60C Cable Core Only — 60"
FC-60H Cable Housing Only — 60"
15 W-106 SPrING . - soominss 505 0o EEnes 3 5 5 § LUDRDE ©% § FONIEREEG § 5 8 § § a0y 4
16 S-1904 SPEING LUG i = o o o smprirssins 5 2 5 5 & dhsiedbss ¥ 5 3 ADGHNENGE 3 V5 4 3 500 2
17 $-1903 Disengaging Slide Bracket . ................................ 2
18 $-1905 Loy [Ear RaleaseiRod} o ¢ o x o 2 s s 5 » s o ¢ x & 8 oo 2
19 $-1910 Relegse Rod o s ¢ « ¢ = commmuss 2 5 5 & womenssn 5 % » swesenses 5 4 ¢ 5 9 # s 2
20 W-415 DGR & v's comuuronms 5 & 2 9 ¢ ooaon & 5 ¢ 8 ) GEGORT 0 § § DUWRBNEN 3 G v 3 8 P 2
21 S-1924 Snap Ring—— 1-7'06" L:Duueeon s v o v 5 omma s s 5 8 Sammns 5 8 4 ¢ 5 auus 2
22 W-514 Hex Nut — 3/8" . . o e 4
23 S-752 Grease Nipple — %" Straight. ............................ 6
24 S-1202 Allan Set Screw — Yo" x Ya''. .. .. 2
25 W-554 Allan Sef Screw — 5/16" x 5/18" . .o v i vvnvinanis s ivnn 2
26 W-1854 Heax Head Bolt — 3/8" x 1" . ..ccomenicssvonivmminrsss vown 2
27 W-475 Hex/ Héad Bolt—-3/8"% 3" ..o« s s oo 25 ¥ s d & 6 0 3 oo 2
28 W-523 Lockwasher — 3/8" ... . . 4
29 5-1925 Washer — V2" 8@€ ... .ot 2
$-3023 Fertilizer Drive Assembly (Includes All Above ltems Except
Calbes)

80-18/Jan./78



44 DUAL HITCH ASSEMBLY

Item | Part No. Description m
Used
1 S-3198 Pressure Shaft Extension . ... ., 1
2 $-3201 Chain Bracketon Hitch. . ... ... ... i 2
3 $-3202 Chain — 5/16" x T4 . .. e 2
4 $-3203 Hitch Hold Down Tube .. .. ... ... 2
5 $-3204 Right Hiteh BROCE ;s s 5 5 svamons 4 6 o 6 owss 54 5 ¢ 5 5 samivmi = o s 1
6 S-3205 Laff HITch BEEGE: . . voonmiedid 5 7 5 S0 5 § % 5 S80S50 8 0.5 & & cnmsimase » 1
7 $-3206 Right Stablilizer Tube ........... ... ..., 1
8 S-3207 Left Stabilizer Tube . . . . ... s 1
9 $-3208 Right Half Spreader Bar ...............c.iiiiiiiiinnnnns 1
10 $-3209 Left Half Spredder Bar ot s « s comsmin u v v o sopmminne o 5 02 ssmanmis o 1




DUAL HITCH ASSEMBLY

( o

Part No. Description

11 $-3210 Drag Bar Extension ........... ... i, 1
12 $-3211 Clamp . . e 1
13 $-3212 Bomper Plate Bracket .o s « « < « summa + « « % cvsmmmmsin 5+ ¢ snimmmsine s 1
14 S-1886 Roller Bracket : : : « o suwmmivnn 5 v 5 s svmvms s 5 « 5 sowmsssrssu 5 o & svressesmas & 1
15 S-1885 RONGE: = iiesien s 2 5 5 5 e st 5 % % #osaers 5 4 § S URAsviumls 5 § SORansvae 1
16 S-1884 ROUBPPIN — 1" 567" cnnis s 55 sawsns § £ 8 L pwesv & § Daeues 5 1
17 S-752 Grease Nipple — 4" Straight . ........ ... .. ... ... ... .. 1
18 W-535 Cotter Pin — V&' x 1 2" . . i e 1
19 $-1890 L-Shioped Bols . . . i v s s o swbmen « 1 5 cumenmmms + » s 2
20 S$-1892 He% Hadd Bolr— 7/16% 50 1Y%7 svimms 5 3 vpmeonsens & 3 savassnssas + 2
21 W-524 LockWasher — Z/16"" i s 50 vommaet £ 4 5 §a0emmis § § omss v s 2
22 W-515 Hex NUt-—= T/T8" . .o s s v o etieinind 5 § & SEAF0AE ¥ § EERERIT & 2
23 W-525 Lockwasher — V2" ... . e 14
24 W-516 Hex Nut — 12" e e e e e 14
25 S-1888 Right Stabilizer Tube Bracke? : . ..o s s ¢ ssvwnmns s v smmwmas o 1
26 5-1889 Left Stabilizér Tube Bracket. . : : covins 5 5 ¢ s s 5 & pinssane & 1
27 W-486 Hex Hedd Boly— V2" 3¢ 11" ¢ o somnms v 5 5 comovonns 5 8 3 s § 3
28 W-479 Hex Head Bolt — 3/8" x 2% . .. . e 2
29 W-488 Hex Head Bolt — V2" x 2" ... e 2
30 W-523 Lockwasher — 3/8" .. .. . e 1
31 W-514 Hex NOt— 378", v s 5 v 5 momens 5 ¥ & oo & © b avasadin s 1
32 S-1404 Hitch Pin— 1™ : o5 commummn 5 5 5 5 0esess 5 ¢ ¢ Samonmms 4 5 3 Spsmesss s 8
33 BW-11 HOIF P — 3718 . .o i 6 5 5 svmiaing & § & Saadins & § & S0 s 8
34 S-1891 LShapad Pin . . . . . cocomms oo v s smaman 5 8 ¢ somnss & 8 5ol & 1
35 $-1401 Pin Stop (Curved) ...... ... i i 1
36 W-495 Hex Head Bolt — 2" x 4" ... ... . i 5
37 $-1400 RIS STOP womn o 55 0 5 i0eunnns 5 4 ¥ 4 GUSKORE ¥ 5 § FRUHNGG & 6 5 5 FURRR - 2
38 $-1403 Set Screw Handle: v 2 o amvmns 8 ¢ wammes & 5 ¢ & seeasm s 3 2
39 S-1402 HIED STERE PIVOE . acomnmms o & = & st § § 5 50055 5 § § § SBEmRg & 2
40 $-1399 Hitch Stand . ... ... e 2
41 S-1407 Spring ~ Y% DD 36 124" . . o b cosvmn 5 5 « s 2 5 = & sasesaismions = 2
42 W-539 Flat WAsher — 14" covmann 4 & sivamins o« & somians s § 5 8 ot 4 4 3
43 W-534 Cottar Pin~— Yo" 96 TYe" b s o & vawmns < ¢ ¢ sammns 45 § ¢ savsaso & » 2
44 $-1405 Hydeailic Hos® ClP commn s 5 1 5 aumanes £ 18 oalonws 3 ¥ § BwRmws 8 2
45 S-1406 Spring —9/16" O.D. x 2" ... ... .. i 2
46 W-538 Flat Washer — 3/8" .. .. . e e 2
47 W-478 Hex Head Bolt — 3/8" x 2" ... ... . .. i 2
48 W-131 Hair Pin — 148 .. .. it i e e 3
49 W-7 Hose Holder . ... oot e et 1
50 $-1376 Hydraulic Hose — 3/8" x 12 Ft. .......... .ot 4
51 S-1408 Hitch Holder Bracket ....... ... i 2
52 W-487 Hex Head Bolt — 2" x 134" .. .. e 2
53 W-572 Square Head Set Screws — 2" x 5/8"........... ... ... 2
54 S-1292 Jam Nut — 2 s 2
55 W-493 Hex Head Bolt — 4" % 812" . it iiiiiii it ienninns o 2
56 W-1469 Pipe CHOD ¢ 5 5 5 & sorininnn § 3 8 4 S0mmas 5 § 4 (o5 & 6 v 5 5 Swmosem « v - 2
57 S$-1394 Main HIteh. . . . . o i s s i aess s 55 §aai 555 8 & sasiasinie s o 1

$-3199 Special Ground Rod. . ........ ... 1

S-3134 Feed Cup Assembly (see page 30) ........ ... ..ot 1

S-101 Shoulder Bolts (seepage 6) .............ccoiiiiiiinninnnnns 1

S-1183 Deflector (seepage 6) ..........ccovviiiiiiiieinennnennens 1

5-996 Sweep (see@ page 6 ) ...t 1

$-1993 Grain Tube Cover (seepage 9) ......... ..o 1

k S-89 Sweep Bolt (seepage 6) ........ ... ... J

80-18/Jan./78



46

TRAILING HITCH

-

(

Part No. Description
1 $-3213 Main Body . ...... ... 1
2 $-1410 Telescoping Section .......... ... ..ot 1
3 $-1401 Pin: S1oP . s o s ¢ ¢ sovamsien & 5 & 0 smsams 5 & oo s 5 3§ eenEeE s ¢ 3 1
4 S-1404 Hitch Pin— 1" Diameter . . « : « cawmns s o5 sovmns 556 8 conpass s ¢ & 1
5 S-1411 Pini— Y4 % & o« cmnommien s 5 5 0 sarvionos 5 £ 5 ot s ¥ 8 ©oSnEetey 5 1
6 S-1933 U Bolt — 10V 1
7 $-1934 U Bolt — 14V 1
8 W-495 Hex Head Bolt — 2" x 4" . ... .. .. .. ... . . .. 1
9 W-525 Lockwasher — V2 . .. . . 4
10 W-516 Hex MUY — V2™« comvmn o5 v sommmmns & 95 sarsvis § 5 5 8 comsiermss 5 5 & 6
11 W-534 Cotter Pin — Yo" s VY4 i suvvmn o sos v i s s sssamnnnes 28 1
12 BW-11 Hair Pin — 3/16" .. ..o it e it et i, 2

\_




SLOW SPEED KIT

47

485

-

c
Q.

Part No. Description
1 S-1262 Double Sprocket Assembly — 1-6T & 1-11T (Incl. ltem 2) ..... 2
2 S-141 Qilite Bushing — 1%4" x 1"O.D. x 1"LD. x 1"............... 4
3 $-1305 ARIGISHEH = « 2 5 ¢ ponsearsns & ¢ ¢ SSwEEEE 54 § SREHoEs § § © ¥ Mo ¥ - 2
4 S-111 21 Link Chain = #5951 Link « s 5: sovmres o v 5 somnmns s s 5 ousmmes i ¢ s 2
5 $-1301 18 Link Chain — #51 Link .. ... ... 2
6 W-538 Plain Washer — 3/8" ... . i 4
7 $-1299 Hex Head Bolt — 3/8" x 4%". ... ... .. ... i, 2
8 W-523 Lockwiaehalr:— 37B' s 5 o & sommvin 5 5 5 & cowemmmn o ¢ somseesesen v - 2
9 W-514 Hox NUt— 378", . conmvonnn s s sammasn 35 ¢ 5 smmess 5 5 § swsrarersas o o 2

$-1313 Slow Speed Kit Assembly for 80-18 (Incl. all ablove items)

_/

80-18/Jan./78



HARROWS

48




HARROWS 49
ﬁem Part No. Description No. Used\

4" 6
1 H-1813 MOFris:Decal - » - o5 swmmmnrs 5 4 5 5 cosmm 6 5 5 3 S & 3§ Lo 1 1
2 H-3143 CArTIST ATV & 55 5 8 5 oWmies 5 5 58 GU0A 5 9§ 5 suibiiuse o o 5 s 1 1
3 H-1589 NG S 502 0 8 5 5 Gt n e 5 » & smusn % = & amm = 5 & 5 W 1 1
4 H-3144 Lift Bar .. ... 1 1
S H-1814 Pressure Spring ....... ... ... .. .. .. ... .. .. ... 1 1
6 H-3145 Mounting Bracket, o « & « o w s 1 2 ¢« sensers 6 5 5 7 & 555 1 1
7 H-3014 Clamp {Mounting Bracket) « : . coses s =5 cnpes s 855 su 1 1
8 H-1596 Adjustment Lever .......... .. ... ... ... ..., 1 1

9 H-1584 Harrow Head — 42" (1.37 m.) ..................... ] —
9A H-1585 Harrow Hedad — 6" (1.83 m.) ........ ... .. .. ... .. ... — 1

10 H-1586 Front Carrier Pipe — 4% (1.37 m.) ................. 1 —
10A H-1587 Front Carrier Pipe — 6' (1.83 m.) ................ ... — 1

11 H-1742 Centre Carrier Pipe — 4% (1.37 m.) ................ 1 —
11A H-1744 Centre Carrier Pipe — 6" (1.83 m.) .................. — 1

12 H-1743 Rear Carrier Pipe — 4" (1.37 m.).................. 1 —
12A H-1745 Rear Carrier Pipe — 6" (1.83m.) ......... ... .. ... ... — 1
13 H-1593 Clamp . ... 6 6
14 H-1791 Harrow Tine — 3/8" x 16" (.97 x 40.64 cm.) .. .. .... 9 12
15 H-1595 Connecting Bar cusw s 5 65 5 2 0 v s o5 v s 15 5 5 £ s & 1 1
16 H-3024 Hex Head Bolt — 3/8" x 2" W/Special Head ...... ... 18 24
17 W-514 Hex Nut — 3/8". . ... . . .. .. ... ... ... 30 36
18 W-523 Lockwasher — 3/8" .. ... .. ... . ... ... ... ... ... 12 12
19 W-475 Hex Head Belt — 3/8" x 1" .. ... .. ... ... ... ...... 12 12
20 W-907 Cotter Pin — 5732 st %’ « o v o ¢ voosmenss ¢ 5 5 posenn 3 » 3 3
21 H-3152 Cotter Pitv — 3/ 16" 56 M “ovmn v 5 5 5 nommmns 1 6 4 & sismes s ¢ 4 1 1
22 H-3151 Washer (Slotted) ..o c oo mmmin st 08 iumn o e 5 e o o o s 1 1
23 W-516 Hex Nut — Y2 . .. . 5 5
24 W-517 Hex Nut — 5/8". .. .. .. .. .. . . . . .. 2 2
25 W-526 Lockwasher — 5/8" .. ... ... ... ... ... .. 1 1
26 W-525 Lockwasher — 2" ... .., 5 5
27 H-3159 Clevis Pin:— 878556 1% & someen 5 5 5 5 somps 5 8 » 5 mosmsons & 4 3 1 1
28 H-3051 Hex Head Bolt — 5/8" x 4" W/Special Thread . ... .. 1 1
29 W-496 Hex Head Bolt — 2" x 5% " .. .. ... ... ... .. ....... 1 1
30 W-1472 Jam Nut — 5/8" ... 1 1
31 W-131 Hair Pin — 148 .. ... ... .. ... . . 3 3
32 H-3256 Hold Up Bracket........ ... ... ... ... .ccoivuunn... 1 1
33 S-752 Grease Nipple — %" Straight ................... ... 1 1
34 H-3052 Stub — ForHarrow ...................... ... ... .. 1 1
35 W-486 Hex Head Bolt — 2" x 1%"........ ... ..., 2 2

H-3073 Carrier Arm Assembly (Includes 1 to 7 & 21 to 33)

80-18/Jan./78



HARROW ASSEMBLY INSTRUCTIONS

80-18

—-l 18" I—-— o 36" — ] -—Igl—— —=] 18 |
| i

10" Stub

Regular Regular Regular Regular

Il
e ——I 7" jp— —ime] em— --.-8‘/,:"'-—

lﬂyz" 6%"




51

CROSS REFERENCE INDEX FOR 80-18 MORRIS SEED-RITE

Part No. Page “‘:'- Part No. Page 'c'::! Part No. Page I‘i: Part No. | Page "":: :
Ww-1 29 | 6A S-149 30 3 W-525 3 | 34 S976 | 23 | 11
W-1N | 29| 6 S-150 30 8 W-526 3 | 49 S978 | 26 1
BW-=2 27 | 14 S-151 30 9 W-527 3 | 38 S-980 19 2
BW-3 3 |21 S-187 41 | 16 W-528 7 | 46 S-981 21 2
BW-4 29 | 1 Cc-223 41 | 36 W-530 15 | 45 S-987 23 1
BW-6 19| 8 S-239 15 | 26 S-531 3 | 44 5-996 71 21
W7 37 | 16 S-241 3 | 1 W-532 5 | 43 S-998 2 2
S7 23 | 7 S-242 3 | 11A W-534 41 | 34 S-999 5 2
BW-8 7 | 26 5-243 7| 39 W-535 5 | 47 $-1000 2 5
BW-9 29 | 12 S-246 15 5 W-538 8 7 S-1003 2 4
Bw-10 | 19 | 15 8-257 23 | 22 W-539 3 | 52 S-1004 2 3
BW-11 | 23 | 29 S-317 15 19 W-540 27 | 3¢ S1005 | 5 3
S-11 3|12 S-320 3 54 S-543 3 37 S-1006 5 4
S-13 1] 8 S-324 3 | 56 W-550 19 | 19 $-1007 5 5
S-14 11 | 7 C-333 37 | 29 W-551 19 | 18 S-1008 5 6
BW-14 | 15 | 24 V-338 7 49 C-553 31 7 §-1013 3] 13
BW-15 | 15 | 23 V-339 7 8 W-554 15 | 30 W-1014| 27 23
BW-16 15 | 25 S-340 3 57 W-556 19 9 S-1016 | 16 5
S-17 7 5 W-342 15 6 W-558 34 7 S-1017 | 16 2
BW-22 | 29 4 S-343 23 15 W-561 31 15 S-1018 | 16 2A
S-24 23 2 S-346 31 12 W-567 19 25 S-1019 | 16 13
BW-28 29 2 S-347 31 22 W-569 19 12 S$-1020 | 16 7
S-33 3|11 S-348 31 11 W-572 45 | 53 W-1021| 27 | 20
S-34 3 | 10 S359 | 41 5 W-575 19 | 22 §-1022 | 16 1
BW-40 | 19 5 5-362 41 2 C-669 34 3 S-1023 | 17 1
BW-41 | 21 4 5-365 41 1 C-675 34 | 10 S-1024 | 17 92
S-60 15 | 18 5-367 41 26 C-680 34 9 S1025 | 2 1
W-63 37 | 24 5-368 41 27 C-738 17 | 12 S-1026 5 1
BW65 | 19 | 27 W-415 | 43 20 S-743 8 1 S-1028 | 19 6
W-69 29 | 5 w471 | 34 12 S-744 11 | 19 S-1029 | 21 6
W-71 29 | 7 W-475 3 22 S-745 11 | 20 S-1030 | 37 2
BW-71 | 29 | 11 W47 | 16 | 34 S-746 15 | 33 S-1031 | 37 1
W-72 29 | 14 W-478 | 456 | 47 S-747 11 | 29 S1040 | 7 | 13
W-80 3 | 43 W-479 | 45 28 S-748 15 | 42 S-1041 7 2
BW1-80| 29 3 W-480 | 27 21 S-749 T | 4 S-1042 | 15 | 12
S-84 9 2 W-481 | 15 35 5751 3| 8 §1043 | 156 | 10
BW-86 | 27 1 5-482 3 25 S-752 71 25 S-1044 | 15 1
BW-8T | 27 1A W-483 3 24 S-763 3| 58 S-1045 | 2 8
S-88 8| 2 W-485 3 27 S-755 3|23 S-1046 | 3 9
S-89 7 |30 W-486 3 | 28 S-757 15 | 29 S1047 | 8 | 17
W-89 17 | 4 W-487 | 45 | 52 S-760 30 | 12 S1048 | 3 | 186
W-90 17 5 W-488 7 31 S-764 1 | 38 S1049 | 3 | 15
S-91 15 | 11 w490 | 23 | 17 S774 15 | 11A S-1050 | 17 7
S-93 15 | 21 W-492 3 | 29 M-800 7 6 S1052 | 3 | 18
S-101 7 | 28 W-493 7| 82 W-854 27 | 8 S1053 | 7 | 24
S-103 8 4 W-494 3 | 59 S-855 8| 6 S-1054 | 7 | 24A
S-104 15| 6 W-495 37 23 C-856 34 5 S-1055 | 33 2
W-106 3 | 20 W-496 49 29 C-889 34 | 11 S-1056 | 33 6
S-111 47 4 W-497 3 | 30 C-895 34 | 4 $-1057 | 31 2
S-112 15 | 20 W-498 | 23 20 W-899 27 | 11 S-1058 | 31 6
S-113 15 | 8 w499 | 23 | 30 W-900 27 | 10 S-1067 | 156 | 22
S-114 15 2 W-500 | 27 25 W-907 7| 47 S-1069 7111
S-115 15 3 W-501 | 41 20 W-913 27 7 S-1070 | 23 9
S-116 15 | 8A W-502 3 | 46 W-914 27| 9 81077 | T | 22
§-117 23 | 13 W-504 | 19 | 14 W-915 27 | 18 S1078 | T 3
BW-119| 15 | 13 w512 | 11 | 28 W-916 27 | 2 S1079 | 7 | 23
BW-122| 27 | 17 W-513 15 41 S-923 41 1A S$-1080 7 1
W-131 9 7 W-514 3| 39 S-952 27 3 s1081 | 7 1A
S135 7 7 W-515 3 | 40 5953 27 3A S-1082 | 13 | 15
S-137 15 7 W-516 3| 4 S-954 19 1 S-1083 | 11 | 16

S-140 15 | 15 W-517 3| 50 $-955 21 1 S-1084 | 11 3
S-141 15 | 14 W-518 3| 42 S-963 19 7 S-1085 | 11 4
S-142 15 4 w521 | 11 | 23 S-965 23 8 S-1088 | 27 | 38A
S-144 7 | 33 w522 | 11 | 25 S-966 23 5 S-1089 | 27 | 38
S-146 30 | 10 W-523 3 32 S-974 23 | 10 S-1090 3 | 36
S-147 30 | 4 W-524 3| 33 S-975 25 | 11 S-1092 | 19 3

80-18/Jan./78



52

CROSS REFERENCE INDEX FOR 80-18 MORRIS SEED-RITE

Part No. Page It;: Part No. | Page I":z Part No. Page ";:: Part No. | Page 'tar
S-1093 21 3 S-1267 | 23 6 W-1854 7 36 Cc2181 | 39| 22
S-1095 15 9 S-1272 | 37 8 S-1870 8 10 Cc2182 | 38 | 12
S-1098 41 | 13 S-1273 5 46 S-1871 8 14 X-3001 71 37
S-1099 34 6 S-1274 5 44 S-1872 8 18 H-3014 | 49 7
S-1105 71 15 S-1275 | 37 7 S-1873 8 12 H-3024 | 49 16
S-1130 3| 47 S-1276 | 37 10 5-1884 45 16 S-3030 | 30 1
S-1136 71 12 S-1277 37 5 S-1885 45 15 H-3051 | 49 | 28
S-1137 32 1 S-1278 5 45 S-1886 45 14 H-3052 | 49 34
S-1138 31 1 S-1279 37 17 5-1888 45 25 S-3056 | 31 14
S-1139 33 1 S-1280 37 9 5-1889 45 26 S-3077 9 1
S-1142 31 5 S-1284 | 31 4 S-1890 45 19 S-3078 9 3
S-1143 23 4 S-1285 31 3 S-1891 45 34 S-3082 9 8
S-1145 27 5 S-1286 17 3 S-1892 45 20 S-3136 9 5
S-1146 23 3 S-1291 7 45 W-1900 19 4 S-3137 9 4
S-1148 11 | 13 S-1292 T 41 W-1901 | 21 5 S-3138 | 30 5
S-1149 11 12 S-1295 11 15 W-1902 19 10 S-3139 30 6
S-1152 37 6 S-1296 13 14 S-1903 43 17 S-3140 | 30 7
§-1155 16 3 S-1297 11 14 S-1904 43 16 S-3143 | 49 2
S-1156 2 7 S-1299 47 7 S-1905 43 18 S-3144 | 49 4
S-1159 9 6 S-1301 47 5 S-1906 43 5 S-3145 | 49 6
S-1161 3| 55 S-1305 47 3 S-1907 43 9 H-3151 | 49 | 22
S-1162 3| 51 S-1311 17 8 S-1908 43 11 H-3152 | 49 | 21
S-1168 32 2 S-1360 7 34 S-1909 43 8 W-3157 | 29 8
S-1169 32 6 Ww-1362 | 19 24 5-1910 43 19 W-3158 | 29 10
S-1173 3| 53 S-1376 45 50 5-1911 43 7 H-3159 | 49 | 27
S-1174 3 45 W-1383 | 17 11 S5-1912 43 10 S-3187 37 11
S-1175 37 25 S-1394 45 87 5-1913 43 1 S5-3188 37 13
S8-1180 13 2 S-1399 45 40 5-1914 43 4 S-3189 | 37 15
S-1181 11 ) S-1400 45 37 5-1915 43 12 S-3190 | 37 12
S-1183 71 20 S-1401 45 35 S-1916 43 13 S-3198 | 44 1
S-1186 71 14 5-1402 45 39 S-1918 8 3 S-3200 | 43 3
S-1188 3| 26 S-1403 45 38 S-1919 8 8 S-3201 | 44 2
S-1190 71| 385 S-1404 45 32 S-1920 8 20 53202 | 44 3
S-1191 3| 31 S-1405 45 44 S-1921 8 5 53203 | 44 4
S-1192 | 31 | 16 S-1406 45 45 S-1924 43 21 S-3204 | 44 5
S1193 | 11 | 18 S-1407 45 41 S-1925 43 29 83205 | 44 6
S-1195 | 37 | 18 S-1408 45 51 S-1933 46 6 S-3206 | 44 7
S-1196 | 31 | 21 S-1410 46 2 S-1934 46 7 S-3207 | 4 8
S-1199 | 11 24 S-1411 46 5 C-2003 39 15 S-3208 | 44 9
S-1202 15 28 C-1429 34 8 C-2004 39 12 S-3209 44 10
S-1208 | 15 | 31 W-1469 | 45 56 C-2005 39 13 83210 | 45 11
S-1204 | 33 11 W-1472 | 49 30 C-2006 39 14 S-3211 45 12
S-1206 | 17 6 Ww-1558 | 11 39 C-2007 39 10 S-3212 | 45 13
S8-1207 | 17 10 H-1584 | 49 9 C-2008 39 9 S5-3213 | 46 1
S-1208 | 27 13 H-1585 | 49 9A C-2011 39 6 S-3242 13 5
S-1212 | 33 10 H-1586 | 49 10 C-2016 38 10 S-3243 11 5
S-1215 37 3 H-1587 49 10A C-2017 38 11 S-3251 30 2
S-1216 37 4 H-1589 49 3 C-2019 38 13 H-3256 49 32
S-1217 | 16 4 H-1593 | 49 13 C-2022 39 7 V-3262 7 k]
S-1220 3 48 H-1595 49 15 C-2023 38 4 M-3388 7 50
S-1231 3 19 H-1596 49 8 C-2025 38 9 S-3474 11 34
S-1233 | 41 3 H-1742 | 49 11 C-2028 39 11 S-3475 11 33
S-1234 | 41 4 H-1743 | 49 12 C-2029 39 3 S-3476 11 36
S-1235 | 41 6 H-1744 | 49 11A C-2030 38 5 S-3480 13 36
S-1236 41 T H-1745 | 49 12A C-2031 38 8 S-3481 11 37
S-1237 | 41 8 S-1779 13 1 C-2036 39 23 S-3482 13 24
S-1238 | 41 9 S-1780 11 1 C-2037 39 8 S-3483 11 35
S-1239 | 41 11 H-1791 | 49 14 C-2039 39 41 S-3756 11 9
S-1240 | 41 12 S-1795 7 16 C-2128 34 1 S-3757 11 1
S-1241 | 41 10 5-1796 7 17 C-2129 34 2 S-3758 11 10
S-1257 15 17 S-1796 T 18 C-2166 38 6 S-3782 8 21
S-1258 3 14 S-1798 7 19 C-2167 38 1
5-1261 T 4 H-1813 49 1 C-2168 38 7
S-1262 | 47 1 H-1814 | 49 5 C-2169 39 1
S-1264 2 6 S-1823 7 29 C-2179 38 3
S-1265 5 8 W-1846 | 27 27 C-2180 38 2




